o)
FUJITSU

1942FS5vo €57)L1740
19-inch Rack Model 1740

ERERBAZE / User's Guide

19R-174A1
19R-174B1
19R-174A2 %~ —— 1

19R-174B2

| C120-E557-02XA |




[T LC&HIZ

OV, D194V F T v 7 EBEW ETWEEE, BIchnE 5> T8 WET,
AREE, 194 0F T 7 71740 LR, R, BXOA T v a VOB WO
AR Z ENBIZOWTHHA L TWET, ZHEMAIZRDANIAER LY — KK D

22— =T A K] X< BHATRY, ELWEBHRWEZSNET L) BENWZLE
T,

20104 8 A

REZDNA A 7T« HETOERIZDONT

AR, —BEBAL =Y U KRR, @ OEENEO i 2 E L TRGH - fiEEn T
WHHDTH Y, JFFIRERI T DREEUGHA, ATz A BT HE, ATz @, KRk 27 A
2B DIEATHIAE, MR O D ORI E . AR AT AT D I YA VRETIEZR R TR
R RMENER S, U YREZ BN TR SRV Ea, EEAG - BRI 2 ERARERE S M
B AT Inged 77 4 i) L)) SN2 KOG HiEsh b0 T I8 VERA, BE
BRiE, S A A 77 4 RICES 2 LML MR OWE LT 2 &< ARGEZHH LenT<E
SV, NA A 7T BRI SN D56, BN E R F T IR ZS 0,

Lt FFa A2 MTiE DHERES SO ERSEHE] ICESHEEMNEENTND 200 %
T REEHITAE EN TV DEHEIE, Ui% FF 2 Ay MA@ E IR ERT TR T 5 & & FEICES
SRR L) 9,

AEORT

BELERT
AETIINAVSRRETREE > TOET, THTERERAICE LS BEVWEEE,
HIRT=RMD N2 ITINZ BB BEND B 5 fEERE L RRCHIET 2700 BE & 72
BHHLDTT, TOEREBHRIIRDOLIICR>TWET, NEZ L ZTHMEDO L, BiiA
<FEEW,

A | ELSHALAVEA, FECERRTELRD - L b0 56] =k
S8 ericnEt,

o | ELKEALAVES. BHEIFREOGTERAD = L2b D
MNTEE |2 v 2rm MU S E 3 OBOMERE R P OREC
BENELAERRSVES] ZEE2RrLTVET,




o, fEECHRE
TaEALTHE

DOHBRNRED X D72 b D0 ERT IO, LRLOEERSR L RIFHZKR O
D

A\

ATR LR RBR, i - EEERTNE ThD - L BT b0 T
T, BEOPRTOBICE, AEHAEENEIRSATOET,

N

O TRLZREIFE, LTHEWTRWTE (BEIk1T4A) ThoHZ a4k
F5bDTY, LEOPREORITIE, BRI IENENRENRT
WET,

O TR LB, U s TV WA THS Z LEET 5 b0
T, AHOTRLOMICIE, AENARITRAEIR SR TOET,

BAXFDES
ARLHPICFREHIN TWBEFITIE, ROL I RE®RNH Y £9,
ik =11’
% o BHEWIZZRDBEOEFERE S, LTUIWTRnZ L&l L TnET,
RAEE=D UFBHERL S,
pPOlNT N—=RyzT7RY 7 =T HIEL EMESE R0 MERT LN
ENTHY ET, BTREmALTEIN,
- BRNR—VRBB~v =2 TR L TWVET,
BESOEVLAE
AXFORELHFREZRD L I I L TELLET,
HEAWH AXHF DR
194 >F 7 w7 £T V1740 Sy A
(19R-174A1. 19R-174B1. 19R-174A2, 19R-174B2) 7T "
HEEISG IR A 2 B 5 A 2AEETAH
B)YA47)LIZDT
AR ZBEAT 285G, WY EERICHRL T EaW, ARIMIIPEEFERED E LT
BT A MENH Y 5,

FHURAL, BHOEERE. FEEEEHETT.
EHMT, BHOEEYTT .
All Rights Reserved, Copyright® FUJITSU LIMITED 2008, 2010




ShREC SRR

IR | B TEER (EEER )(GE) EERNA
01 2009-2-2
02 2010-8-3 | 1.2 EA4FR (3BIN) PAHATRESE R IC [PRIMEQUEST
1000 > U — X ZBM
3T v 7 O L RE BILIAZETAPET v 7
(£H) BI2AXETAYFELT V7| O
RV EEE
4.6 77 7 KNV OBAT | 461 X PEEX A T DA T A B
FlE (Z£F - B0) Y
46202y FRSTHAT) &
Bm
4TV A Nr—TNET v | 1479 A Rr—TNF 7 s OEAT
it FIE (B0 FIE A B0
W) ARG OEEEZ R L TWET,

72720, TAZYRT (%) DTN BIEFIL

v FROEFERLET,




=P/

1.2 EAER
2 SYVRE-ERLOTEE ...
210 REBAICETAER ...
22 MABDBESIE ...
23 RE-ERABOBEFIE ...
3 SYUDBRERE ...

34 SYTDEEE
3.5 SU DA
4 SYHBBHEOIURMI DT .o
41 =D+ RBAFF/ERAFIE ..o
42 FESEMEBOEEFIE .. ..ot
43 AAF—II EEX) OREITF ...
44 RET—IIL @BX) OEAFEF ...
45 T—TIHRIVLE—OBMNFFIE ...
46 TSV RRIOEFTFFIE ..o
47 YA R—TUEI rOBRFIFEIE . ...




1 =

AKSVIF19 A VFSVIEHEOELTRER (A—TomiBRAEIT) EEHT
BEOD194VFS59HTY,

- HEPURIE CEIAMO A U F SV ORE (A N\—HILEYTF)

194 VFS5vY ETILATA0 ONEA A —CEUTFIZRLEYS,

=
Nl
i
KT IDTA Ty TIFROEDOLEEY TT,
ETIL 1740
WA= MK 40U
A4, BB IEHAAZ © 7 4 Pit& | EEBFIEAA Y ©F7 4 FHL
AT v 7 0 19R-174A1 AT v 7 0 19R-174A2
HE%T ~ 7 : 19R-174B1 T v 7 19R-174B2
ﬁf} * P 700 X 1272 X 2000 700 X 1050 X 2000
(E X 44T X 5 & mm)




1.2 FHHEE

W EHAREEE

ATy 7 IFU FToEmg AR cEEd, ED

-+ PC #—/% TPRIMERGY |

+ UNIX #—~3 [SPARC Enterprise] [PRIMEPOWER ] [S series|

« A ML —Y X7 A [ETERNUS|

+ JLEr TA - —,% [PRIMEQUEST 1000 > U — X | [PRIMEQUEST 510A (7% 2) |

« Xy FU—7 8 (SR-S v U —X%E)

ED) RIS R TR EE N,

7E2) Mk 1A Y— % PRIMEQUEST 520A/520/420 1%, AT v 7 ICIIHHTEE8A, T
DT v 7T TRE T
+ MC-R7RC11/MC-R7RC21
+ MC-R7RC12/MC-R7RC22
+ MC-R8RCI11/MC-R8RC21
+ MC-R8RC12/MC-R8RC22

W EEAEICE Y RTRDFBRMNARE
BRES DT, GEEPIE RS €51 PR OFERSE<ET,

B>y DFDICEELXEE
WRDODAB L H—RT 70 a—rULT y 7%, ElPD R THZ D ICEEZRLE LT
WE LR, K7 v/ CIIEEHH=IV 72T v 70FLICREELE Lz, ZHick v,
RN —T AR B35 &<, F—7NVERPRES L2 0 £7,

B 7— TRV T —E 2B EH
T I WNEDr —T Nb— M — TRV E —EEREREH L TBY . F—T L~ FR—
AV EREZHIZRY £,

W SEIMEER £
HIEEOBAREZ 80% & L, mEMEREEZM ELE L ERODRAZ LV F—=FT v o0
0—LT w713 0 ER 60%) .,

W FEOEER#A K E AIRE
AT 7 ORBHFCENC, FEORBEMONEEZLETS 5 2 LAATHETT,




2 SVIRE-ERLEODITEE

COETIE, FYIDHRE. HA. ERLOFEFHEICOVTHALET,

2.1 Bi5FTICBET AR

1]|||r§§

A

- IREIOB L ULMERT (200 HILEHEZ ) LEVEERLEE. FRERIGHICE
0 MENTLESD, MBOREEEESERLITY. SV IDERTIHEL
TEHEESAREENHY T,
250 HILEHBZ AHEICK L TIE. BHESB 5 v OEEL EDMER R
WHETT,
- RODBBENBULMEATICHEBE LBV TL IS,
BABHBEORAEEI(E 1000kg BEICH 5=, MEMNFURTIERIHKIT

DEHEMAHY ET,
SV VATLADEEREE  RFERZICT H1=HIC. RET 7EHERL
TS,

* IVIDLEFLIGEL IS TIETA - #EARE - 3y T) BEDKDA =K.
ERMEENZNTLLEZEL, HE - XK - REORRELGYFETS,

CER [EIY - HEOZ VSR, BREOEWVGET. XKD HHIBFICEN G
WTLEEW, #E - KK - BRBEORRELZYET,

A R

- EFEXDL=S5FY. BEREDEL B E, BRICEASHTICIEHRE LR
LTS,
Ffz, 10 CREDERICHEHGAICE, RELBWLTIESLY,
HECFERIZHEY Y,

- SYYOFA GBRAGE) ZAIABNTLLEEL,
BRAAZSS CERBITBRN L YBBEORKDREELY ET,

@ "




22 WARDOEBEEZEIER

KT v 7 EIAERRG O, AROREFHEL TR LET,

c AT w7 ERADOEIT, MARBEOMORAT v 7 OHELU ETH D Z L &Rl id
LTL7ZEny,

C AR ICBEN O DB BB LERGERH ) 7,

s || [ B (AR

1

— e\ N S U VA WA

c KT v 7 IABHORKE I 1000 kg BRI DEANDH 5720, WAREICHBES 20
ZEAHERNCHER L T EE N,

Bl AR OFIREE

MEEIZH 50, F¥ AX—=DNEREEIZLTALY, 5lohrozb LARVIRETH
5L EERT D,

YO LiEh - TRERICEE AT O, L _X—F—MEfATE5Z L, b
N —OEHERDMBATLEBERY L CLHATX 5 2 L2 HANCHEEL T2
Wy,

C EBEWRARNT, BRI T v VmEFHORS LD B TEMAL T EEN,
KT o 7B T HEEICL > T, BEMIENEWSEENH Y £97,

F7o, MENSIFMS 2N T 7ZE, BHETL2B8FANHY £,

© BIBEOHRAFL, WK AN EMTEENPERTI2EBZNNH YV TTOT, FEOMEH
LTL7EEw,

< Ty ORI AR VIEFT DBV RAAT S L SN Lk
7
1R H720 OIRE EAN 15 CEBA RO E D ICERAEEZITV, EE2REIER
WEHIZLTLIEE W, EHBEOREICEL T, ROEEBEICLTLLEEN,

ENERE

1015|120 | 25| 30 | 35 | 40 %
b |20 |7 [ [3 [0 [5 [9 [13 )
(%) 40 |3 [2 17 111 16 120 |24 | 1S 25 CTHRE 60% DA . ‘j
HER 1T CUTOL X #

60 3 8 13 |17 {22 |26 |31
80 7 12 |17 |22 |26 |31 |-
90 9 13 (19 [24 |29 |34 |-

BLET,

2 SysRE-ERLOTEFE 9



c RT Yy ZICIRF STV D T8 13 kLK S "%@’ifﬁﬂhbf<7iéb‘ ko
37 v 70T N TH SRS (TRZR) L. YRS ANL LA ICFESh

TWAEAENRH Y £,
U
7EI/ rRT7

[Sv7I2BEY TR TNSISA]

23 HE - ERAFOBEFE

WER. RFLTY 7 ORER
Ty ERET B L E I, MBL RIEIC AR ARLETT,
WOANR—2EHR LTS,

| 400mm | 700mm | 500mm |
1000mm
700m —
200m — R, BFTYT
Sy L@ 1050m
2000m 5w \ .y
Z v i@
1400mm
~x Jd5 RS
1400mm ! f 1400mm
3500mm

10



W 3= 5

250 BV EBZ HHEBICHIST 5 729121%, MHEFE LERMLETT, BEF, LY v

77y bW IELE TV a Y OMES Yy NERWDLHERHY £,

AT

> SYUVIEFRILEETRK (RSD) ICEELTLESL,

EE LAMEE. 250 #H)L ZBASMBAFEELIZEE, TVIDEETIEZN

NHYFES,

SYINEELIESE, REFLFEEZES ETNLSHYET, F5VIAD

HRCEAEOYLNRIET BTN HY ET,

- MRS > R

SuyERE MExy FE4
HART 7 (19R-174A2) 19R-17ST1
HE% 7 v 7 (19R-174B2) 19R-17ST2

MLARYVTTy beERALEXAA

Ty AL, Ty EERICHDHLR) T Ty P TRT v 75X 2D L0 ICRELE

To LRV T Ty bEFEL, Ty 7 PKFETRD I LTSN,

PPOINT
FrRA—(FEREM S 1 ~ 2mm FA LIREEIZ LTS,
FrR4—
LRy vy
(zavh) vk
>y DEEIKIE
he e
A /I OE\
v o - RAESAYRES Y IDBE, SvIRBEEICS, RE2ESAFIEBTIY
CS) FTLEEL, RYMFFHEMRETS v RBOEBE3ITHTE. Sy
EBTIBTANHYET,

F REESAYRELSVIDBE. BT IV EZEAERBEL TS,

BEEZELEMEE. SVINEGETEIESThLAHYET,

2B T A PO FIEIC SV T,

347 v 7 0O&i#E] 2ZRLTIZIW,

2 SyYRE-EREDNTER

1



12

BTS2 N\RIILOEST T

AER
A

TSIV NRIVERERBEBICRY A HAEVE, HRARIKEICEYIAAT
KEOHECEGRZRET 2E8TADNHYET,

EEEZRY AT CnRWESI, 7T RV ERD AT ET,
TLTEEW,

T RFIVOBTOFNECHONTIE, (4.6 7T 2 7 %V OBSTFIE] 2BBL

B ZOMDBESEIR

AN\ E

o @

o
A

o
N

#®

=r
=]

N

Svo07aYEET7, UV RTZERYNASBVTLESYD, RFEENHS
=, fihizY, BFLEYLTTAORERLEAGEDCENBHYET,
RUNTBENECLHEICE, BHENRTFRICTER LS,

TYIRBRICT VI EBEBTHHEE. BTEMHELERESFLFEYRKRT
BICTERLEZSV., TARICBHTIELE. SVINRETICENHYET.

FYIICESFYFYAM Y LBENTLESL, BEZEDERDE TN
NHYET,




3 Sy DBEHEEE

n||||

COETIE, RS vY (40U) DR, HE. BIEWLFIE. 5 v o OEEFIEL
EIZDWTEHRBHLET .

3.1 1B

KT v 7 O L RMERIORLET,

311 RBESAYHEI VY

15H Tk
iEES 91 F Ty 7 BT NITA0 AT v 7 9AvFTv 7 TTFNVITAOBERT v 7
T4, 19R-174A1 19R-174B1
S8 Bl (Wi T v 7 A Z R
UL
2= b 40u
PA R
(WxDxH) | 700 x 1272 ($xfEIB 1L A 2 © 7 A YiAL, T v 7 KK 1050) x 2000
[mm]
R T w7 R 943kg (FE 1) T v 7R 910kg (FE 1)
DEE BHWER . 800kg (T v 7 A{KER<L) Wl E R . 800kg (T v 7 AER<)
K Ty ARK:  143kg (EEIBHLEAA Y ©F A Zy IR 110kg (BEFGIEAA 2 €514
[ke] FED) &t
XY MRy 7 ) (N LRy 2 S — R LETT)
- HiBE. &ﬁ\#4FWAV~QWm> - HIEE. BB (T v 2B R (1 2)
(7 > 7 IZBUF T H) Ty I RER¥— 2
s Ty U RERF— 28 CHREIBGIEAAZ BT A LR (i)
CEEBIEAA S eI Lk (FiTA) © HER Y b 1
=T Fy bRV =T Y bRV
(U » v —HEIARFER) % 1018 (Vv ¥ —HEARFER) 4 10 18
i (THPEIEEE CH L= 5 20%. 2050 (THHEHCER CRE L7 a0, 205y
Hin DORRED IR DRRD IR
s =)y FTAE s =Y Fy b TLAE
c TR IUX 3K, 2UXSH, 3U | - TT 7 3% TU X 38 2U X S # 3U
X 3 fk X 3 f
=T NIV E— 24 i o =T IVIRIV A — 24
(T v 7 IS Tk #) (T v 7T T H72)
- B - Bl

ED 7y 7ERICES 7 7 WENREST (FBHRL) ORBE (i E)
DFIRAE B2 RNE DI ZEES SN,
H2) HWRT v 73y A R "— Q) 13HY £8A,

PPOINT,

Y EBERSYYEHEES VY., BRI VI EEHES VI IXERAETYT, < LETIL 1640/
1624 DT VI OFDMDL Y —ADZ v I EITERTEER A,

3 SVUDERERE

13



312 Zg t“a{ﬂ-ll\\ba‘ya

EH TR
i) 1942FF 97 BFN 17140 KT v 7 194 2FF w0 BFVITA0HRT v 7
4, 19R-174A2 19R-174B2
S8 BEOWRLE (BB F o7 A 2R
g
2= MK 40y
Yog R
(WxDxH) | 700 x 1050 x 2000
[mm]
+K$Jzﬁff Ty s R 935kg (1) 7 %%E’ia 902kg (V£ 1)
PR TR . 800kg (T v 7 AMARR<) PERAE 800kg (7 v 7 AIKER<)
[kg] Ty I ARIK: 135kg T /Ixﬁ: 102kg
Y MR —n s By (v By 21— R LT
< RIBE. BBE. YA RA8— (2 4k < HIEE. BEE (T v Z BT ER) (E2)
(Z v 7 \ZHUS T ) c Ty IREMAF—2

cEfEE Y b 1R
s =V Fy xRV

© Ty U EHE— 2
e AN E

(T v v —HIARFER) - lOﬂEl (Vv ¥ —HEARFER) 4 10 8
(T RER O H L72h A, 0% (T EERE O L= BAit., 0%y
)& DI ED IR DEEED HEAT)

s =y Fy b LA

s 7T r 8% U X 38, 2U X 5,
3U X 38

© =T NIV — 24
(7 v 7B T i)

- Ml

s r—vFy PLA

« 7T 3% 1U X 38, 2U X 5 H,
3U X 3%

© =TIV A — 24
(7 v 7 BT )

- AR

ED) 7y 7 EEICES 7 a T WENRERAT (FEATR ) ORBE (HFHFE) O
IR A 2 2N E I TEE L IZEW,

E2) BT v 713V A R — QAR TRF SR THWERA,

PPOINT,
» BEARSYV LB VY BRI VY LR VU ILERAIRETT . ET/L 1640/ 1624 D
SYIREDMDIY—XDS v LITERTEE A,

14



32 JAVHFKT7OREA

1 ERAX—%2EL. S9N\ 2RILEFLLEIF, FRIEIEET,

ANFEE

S IOV R T EMD D L L, BREBERSICEE LIbBESToTIEEL,
[ﬁ; WENSHE LSS, BBARUL LAY 2BThNBY FT.

3 SyonEmEHRE 15



3.3

)Y 7 DREA

1 ERAFX—ZEL. S9NV RILEHLEF. FRIEIEET,

16



34 SvUDHKE

AAECTAVRNET v I OBAIF. AXETAFERO AT ET,
AZETAVELT v 7 OPAIT, LRV Ty o THEET S0, MEXY M
HBocEELEd,

341 RAESAYREZIVIDRE

7w ZWIEATHERNZ IO A1 2EEBG LA 2 BT A B (REWR ) BEARTIRMA ST E
FTOT, KO LTI AT T EEN,

/
/
.
7

CSYoREBEIC, R4 ESAFRBTIRYBFTIRED, RYFHFEURE
[ﬁ; TSV NEMOEEESIEHTE, TV I NEHTEBTALBYET,

3 SVUDERERE

17



342 RBESAYELSVYIDERE

LARY 7Ty D WIRIMES y h2ER LTI v 7 ZRICEELET,

BLARNY2T Dy hEFERALEZERE
LY 77y MERIIZHWD TN D M20, EE 17mm O VR EHH LT, RICEE L F
R

BiRYy FEERALEZERE
UUFICHES » hOR T FIEE & LET,

1 SY/DRBEADEIC. MEXY FERYHETET,
PPOINT
> WEXY FIATLavR/TI,.

2 FE/-AEOEEZ3AORIL T, EEADEEZ2EKORILITS Y
JIZBYMITEY,

3 MEFXy FERKRICEAELFET,
1. BEEEEOEEE. 2AKDRIL FTRIZEELET.
2. AIEORFESAHIE., 3KDKRILFTKRIZAELET,

2RDRIL kT 3RDKRIL kT
[E %€ (FilE /&) Bl ()

18



3.5 S vUmERE

Ty 7 2BHRTLHHEAE. TTICHRELTHDLT v (EAT v 7 E703HT v 7) (T
HE L ET

AEE
= =
5 ® S SV DERETSBAE. Y—N\AERELUBIEEOEREYY. R
ch F—JLEa LY FALRYSMLTEEL,
BE L YMENHET 5B ZhBY ET,

THOREEBYET,

s YUY ERTITSFEDOR., MWD EICRZBENHY ET.
BTRICTERECIESL,

CS) CIVIDERETIEE. SYVICREHRERVTILESLY,

2 VI DERETISEE. BT 2 AUETIT>TLEEL,

W R DFERR
W7 v 7 IR STV, i Y PO (TRBH) Ry Thio T
R L ET,

B ¥ = 1%
R R 1
TR 4 B 2
M S % 2
Mi12 RV k 4 bR
M8 HR/L b 4 [ A

FIME e THI AR L9,
cTTARTAN 2F, 3F)

SRV IRV T (M8 FEFON13, M2 FEON19)
RB. ST COEENLETTO T, HSLE TR 72 &0,

3 SVUDERERE

19



DTS v odfEGikzm LES, (il BATZ v 7 OLU~ERT 256

1 BES v oY FAN—EmYHNLET,

FA FAN—ZEELTND M6 XY 8 ARKESI LT, A RUAN—ZHYILE
R

PPOINT
»

CCTHRYSLIEME ROE. HETHERLETOTHELGVELSIZTEEL
&,

M6 %




2 BFES v OEBAMEYY FERMYSILET .
RIS >~ N () ©F v 27 B KFORBKREZEE L TV 53V ERITRL
PAEFTRTIRYA L, MRS > b () 205 LET
ERMEX v b (@Fid, K 0Ty 7 MEERL S ON, HHRERR L a1 AR
YA LET,

PPOINT

» CCTHYHNLEMEFY b BIE) BLURLEE, HETERLETOTH
KLEWESICTEELEEL,

ERERIARIL b

Z v RIEERIL b

M=+ b
()

EERERIEERL b

EFERIAIL b

3 SvoDHRERE 21



3 EREANYFUERRYMTFET,
HfE Sy X ORHEREZ RN L CGEEEO 7 L—AIZ, 7 v 7 O LR i)
£79,
Z v 7 Bl & A 2 » ARG T E T,

K

\
EENY XY

4 RSV EBRSYIDESIEEDOEET,
BERX T v 7 ORAITHERE 7 v 7 &2~ #i5T7 v 7 O L~ L7y N EFEf L, BE
Ty ltEmE&EEbEET,




5 #BESyIICHEF Y+ FiE - i - Fm) #WMYFITES,
W7 v 7 AtES > b (Fi - &H) BLOBERET v 7 D0 4 LEHES »
b)) AT v 7 BROANTET, AL MEES v MCEAM O b 0k L ORE
BT I POWMVA LI OEER LT, BESRIUTT%, KD LETO
T, ZZCOEEIMRED ELET,
ek, MHEX > b (Al - Fi) X7 v 7 EOBEERBENEN3 #FTid Y 5
M, BERRM T > 7 IR bIWIIOZENEN 1 FHTERES R LD LE T o T,
b & TRV T ET,
(EKR_—=VEBRIIEED)

Bt (780 b

AR~

3 SyoDEHEHRE 23



6

EHEESEZERY M., WEFY FEUFITRILEEZXRFOLET,

EERE AR A MI2 AL N4 KTEELET,

H) Py T IAR—EOELTEIEX LRV ETOTHERLTLEIN, 2%
DS, T v 7 IZRZHE D0 EOITAIIRERLRTTO T, Hkhirbian

TLEEW,
TEGER SR 2 (T v 7 0T, JilE %A) 2Zh2Eh M8 AL b 2 R THEE
LET,

M8 AL MIMES v NAZHALET, WMEX v B RWIEA, #fEs v NS

DO M8 RN MEHHALET,

E) WES Y ORI o TVDEA. M8 AL MIMES Y NAEHEA L2
DETOT, HEEF Y MRTORL MIREIE 20 FT,

PRI LTV 2R R ERFED LT 2S00,

M1 28Rk

24



T BESVIIZHA FAN—ZRYFITET,
RBIC, BT v 7 MDA LTe A RO =% BT v 7 Bl LT
M6 & TR AT ET, T TT v 7 OEFEERIRET T,

B4 BHN—

M6 %

3 SyonEmEHRE 25



4 SvIBRBEZROEIKLZDNT

COETIH., SYIVRBRDOEIFZEWNMDOVTHBEALET,

41 F—TF v FERSTIT /BRSVFIR

411 B IHFIR

1 =2y bESYIRBIKYRYFITES, 7—2F Y FO—ADN
Z.OVIODT—oFy FEREFFRIZEIHIFTET,
B TIICE s T =Btz bbb LT0ET,

F-Uru-TE AE

i)

- fuk

2 7—oFy b IBRWOMET—TFy FRFITROFRINGEAL.
T=CFY bDLE5—ADMIZRESEEY,

----------

IA “Il.ﬂx;‘"

26



3 IBZFAEIEIE. ¥—YFvbEEy FLET,

f& A (R
HED ST

-

! |
L1

e F R CREREEIB1

412 WS LFIE

ANFE

b _» IEHBVERAFRAFESANERLTIFRHIC. v FOMES v I HEDM
ITTEDEEHDVEIAFTRARSTANADERDIERICHLAENTINSZ &
EREELTLESL, HLAADNTTARIZE. TEHDWVEIAFTRAESA
NOEGHENIN, TADRRELDZENHYES,

ANFE

—SFy MDY S RISEB BN E 3 T TETHEL T LS, FTR
[ﬁ; B BBaET—UFy FOERERDESITLT AL,

Br—>Fry bFIEZFES-FIE

1 IEERmET—CFT Y FOMES Y I RDOMEICEREAL T, TEDERISHE
WMIBEZETONA, 7—2Fy FOMZERLAHEY,

r,.,_“m
A’ - N

f,.—b.
= IAE-HGHER

Ilt.!'ﬁﬂ.;ﬁ

-[ ey

4 FYUREHRDEIRNZDONT

27



ANFEE

S & Y EWEONELNTEEL, MUAHBITINS v 5 IT8f Y
ZCX rHETBRAICHEYET,

2 TE#WLTHFTRYSNLETS,
gy NEVEE SRV IET LTI ES N,

i Eo )

PPOINT
> HEER. BRFERBICIAIENADRELLRYEITOT, KUITRELTLESL,

WYAFRESA N EHEFIE
ANFE

r—SFy MDY IRICEBBLE S T —IETHEL T EEL, FTR
[ﬁ; B BBalEr—SFy FOEREROESIILTEEL,

28



1 R4 FRARSAN\QEHETrT—CFy FOMES VI REDOBIZIEALT,
F—=oFy FOMICBLULAAET,

2 RAFRAFSANERLTIFTRYSNLET,

4 Sy HBHOREVIZOLVT 29



4.2 BEREREAMIEDEEFIR

JE D [alisih 2 T3 AR OALE D HZAE L EY, TR OALE

. RUBEIEZEHN, #5E

ITHEETY,
BAHFHEH OIS, (A2 2 CRERY (1 2 E(42 2807V E3, Bfd T
RESL L TEE OETE, B, MERNBEE LRI I ICHAEE L TEEL TLIESN,

PPOINT
» BMUNLESREILIEFALET., REFFRELFRFA. TES YT ICFHEBRIEHST
SNTVWERBANDTITEEBEVET, HROMmMYSMNL, BT IHIZHIRBREDHHALELE

BRHYET., FEICHE->TEITEEEVET,
UTFOERITIZ, 7TARTAN 23F) AT ARTANREDTREBRBRETT,

421 RBIEQ#HAELXEFIE

1 SYINLRERYSNLET,
REBT, ET2rAlichot Yty hOZRERTFMOX D EMHED, Tt v

TETICFF TSN,

PPOINT
» RUIEBEHBLEITTELS, RYANTREEXHY FEA.

30



2 RIZMSRAEARTDENL, RAbYRTAVYOEREZRYNLET,

PPOINT.

P HLERDETAVIE. HETHALFTDOTHELGVWLSITTERCES
Ly,

RERERD P, EEERVALET, 20L&, BET v 7 ORMICHER E 2k
FRVEIICERE LTI ZE N,

Ne

\

A

=A=A=A=EE AR

d
3
SRl
1 e
\
TRV CEERY TRE S
(EF 2 77

4 SysHEBHORELIZOLVT 31



3 SvvlloeBEEERYNLET,
M5 XV &EHL, EF2,rFiDE Y ASSY ZHRV AL E9, b P ASSY IZ[E
ENTWDS b P A—F RN E T,
MS T xV%4 L, EFF3rAion y NESZEEZRVALET,

M5 E > ¥ ASSY o H o
(ETF 2 4FD o
B
o
\\
[ S
(EFT 3 »F)

32



4 MYNLE-EEEFZS Vv IICRYMFITES,
2 OFIETH Y 4+ U 74 B 2 BEAERUAT U L8 & 245 R L 7= A0 S D A0 £
R
Y ASSY IIMS XPT, By FESGRIIMS IR TRERELET,
INEROR VT, RV ELUBZDOREOMT TN BV T X v B TR DT
O, FEHT OIS HRRED N NLETT,
BV ASSY &y FEZERNIUTHTHOREIZR-THNAZ L AR LT

S0,
E 2P ASSY
ol | | 5.
3| AL
S
Ay FE2SE ' IS i1
: (ETF 247D M5 2=
5l Fte
,r\
B e
A e
/\ r
U
(LT3 o) ull | g
c
NG
N
(BRI DR AE)
5 | ]
,f\
F ]
jJa
/l\ 5 2

(B {F1F R DIREE)

4 SyYBRBHROBREWVNIZONT

33



5

BOL R7NAYEIL (Ay F#HEfAE) LETERNIZRYSNLET,
EFichsuy REFHE—ZICv A F A RTANEEENEE LA, BR—2 %
FTRCTHwY A LET,

PPOINT,
» EHAOOY FENMEEBRANENTL AEEENAHY FITDTEELTLES
Ly,

K7 AN RVETFIZHD MS U LET,

K7 v Rty REZFRFHCEN O] 4L ET,

M4 xPUESL, BEHiBu I 2R LET, M4 RV &SI L EICET@r IR
ETRTHAHREMERH Y DT, FEBRZTH LTI EE N,

oy R

- E+T@nd

XA TR
[N AN

Oy RiEYR—4
(ETF 247D

K72 EL

M5 ¥

34



6 F7NYFRLIZHWTWSRY FEEEABZET,
Ry RvEay MEZEEL TS M3 ALY RRUES L, vy REZIRY
HLET (ARX—H LRI ET),

PPOINT,
P RR—BERECSBVESITERELTLESL,

vy RSBmO T B EMICH L9 LT, ~y FAoffilice v FEER
() ZM3 AU RV EAN—YTHEHTELET,

PPOINT,
Y Oy REEETTESARAYET, LIZAZ0y REATIZAZOY RiELY
EaME Y ET,
I !.,-[ \
i -/.’\L B
Oy KL (D) W
0w R (8) \
o (58) (57)

M3 /81 > R

P

.\. =

=

X R—H

™

4 SysHEBHROREVIZOLWT 35



7 F7NURLBLUOY FEEZRYMFITET,
ZOVEEEBIGT ARNCED E T2 KiE L Ed,
K7 v Rvbkey RBOMSNMEREOR P OGR Yy ML () BECRDXIIC
ZLIABRET,
K7 Ny RvEMS FPICCREELET,
vy NEETFTZey FBEVR—XICCTEELET,

]

K72 RIL

=R

e} &
¥l
==
/
1 D
L]:‘/

' N By FEYR—% (RYFHEOKE)
ﬁ (ET2 4 F)

M5 %<

7
K712 FIL




EL@CNIdERYMFITET,
BLRO I EFEOENS M4 XY THEHELET,
FEAER 72 B 2 B, BT B ~11E2Y 103 mm, #7180 ~F¥E28 122 mm T,

122

103

4 SysHEBHROREVIZOLWT 37



9 RbYNIVANXZERICRYMFITF, ETF24FFOE Oy FORLEZRE
Li?‘o
ARy RTA Y% MS NARVTRICRED LET, KiEDIET7 v 7licvA v
W5 & &icirnEd,
WIZE Y ONMEZMHELET, Ll VIR L TR TREATEEFE 2o
TWETOT, TV SIXWC T TEER TV EHRED, R0 X 5 AR O EE
L%,

PPOINT
» LAIEVCEETERDTHOMTHE,. TRIEDDICEELTE LS ITHHEDMAFT
TLEEEY,

WICF eV POEERVERED, B TV iEWICBE L £,
FMile > POEERIFREL T v Z IO T 7eb L IR LET DT, 22T
DA T £/ A

3 I~“J/\\"'7'r‘\"

e .

M5 ARFE KD

e
(BREYRD)

\

% T
§

4
t

EVCEERD AfHDHEE » THEYY EVPEY b
I (EF 24P
ERELURS




10

BESYIICRYSIT, RbyRDA X ERYMAHITET,

EHle > PoRIZE VY ASSY OV U EELIAR, BEERY T ET, erPidhk
F2riid 0 £TOTRIFICELADLSICLET, BET v 7 ORBICHERE %2
FERNIIICTEEL T ZE N,

THle 2% FANC AT A4 FL, B ASSY DEIZE LIAA, [EER P ZHED
P CEELET, BT ASSY & Bl B LTl > PORBAFE L TH
LIt BEUMRELET,

RENSEWRH L EAIT. FHle Y721 Y ASSY OEATIFALE Z 3% LT
<TZEW,

AR TAXYHEMS AARY T L—AIRDFTEELET, 8D LT
WEBEO U A YEER T ERFED LET,

PPOINT,

Y RbYNTAVERAET DR OOMTTE. BERIT. 74 VA5 ok AR
BTIToTLESEL,

N5 AFE KD P AL S ¢

gooooooogl,

\\\fpvmw ELTASSY DE Y
7%

_t{EIJI: o O } E
S [y R
Ny % Yol

TREZD | oz

(EF2 A8

LI b CHIBE O RIER AL E 22 B AESEITAE T T

4 SyYBRBHROBREWVNIZONT

39



422

BECHMELTEFIE

SVIUhLRERERYNLET,
RERT., ETF2rA1icdde Yy hOZAETN THOR T EED, File >
TETICTIFTLEEN,

PPOINT
» FRUIEBEHBLEITTELS, RYANTREEHY FHA.

RIZMERARTENL, R bYNRTAVYOEEERYNLET,

PPOINT
» HALE=RTETAVIE, HETHERALEITDOTHERLEVWESICTEELES
LY,

BEEKRZFD LT, BZBRVALET, ZoLE BEET v 7 ORMICER Ea
FRVWEIITEELTIES N,

S VA

Q i
Q |77I
| | i
o |
i
1
n
o
TREVCEAERY THEYD
(ETF2HFm

40



3 SyvROEEEFRYNLET,
M5 %P EMN L, ETF2-70E 2 ASSY 2BV LET, B2 ASSY ICEE
SINTND BV IRAN—Y LRI E T,
MS Y I3 V%L, EFTF3riiony NESEAZRV I LET,

£ ASSY M5 o
(EF 2 &F)

0y FHEZEE
\

M5 45
(LHT 3 47

4 Sy EBHROREVIZOVT 41



4 MYNLEEBEEEZS Vv IICRYMNITET,
FIE 3 THY S Lo RS A A HE U L& & oA SR L 72 A @ B A £ 57,
EUASSY (EMS RV T, By NEZSREEIMS VIR CHEELET,
ETNTNOXRNE, XV ELURBBRBOHEDT TNV T X v B TRV DT
W, BT OBITH DRRED N BLETT,
b U ASSY E vy REBEZERNEY T ORREBIZR > T DR L T EE
W,

£ ASSY
SR
4
“
[
(LT 20/

U

(LT3 77T

—@0

(B Y {3 1T DIRAE)

(=237

(R Y fF 1T R DIKRE)




BML E7NAV R (By R#EHfE) ZRYSNLET,
ETichsny FEFR—2ICvA FRARTA NEEENLELIAL, P R—2 %
TARTBRYALET,

PPOINT
» EROOy FESNEEFAANENTL EHEEADHY FITDOTEELTLEES
Ly,

K7 RVETFIZHD MS 32U LET,
R7 v Rk ay REEZFFFCEN LR 4L ET,

Oy k%

Al

3
i 7

!
K /
Ay FEY -4 TAFR
(EF278) K544

K7Av B ”

R7AY B LS

‘>iﬂ

A R

4 SyYBRBHROBREWVNIZONT

43



6 K72 FRLIZFFWwTWdOy FEZHEABEZET,
R7AvRLEoy FBEZEEL TS M3 3, 2 FRVEHAL, oy FEZEY
SLET (AP BREERCAANET),

PPOINT
P RR—HEHECIBVESITEELTLEEN,

oy RGO MITFEH BN ARIZH < K5I LT~y Rvokflice v FEEE
() ZM3ANA 2 RV EANR—YTHEHELET,

PPOINT
» Oy RFERLTTRINELYET, LICHEI0y FENTIZHEDOY FELY
RSFELBYET,
l}-/. \\ .
\ 7 H
Oy R () By L GE) -\ £

(5 #8) (#831) o

_/4 44\

=

~ —~
ANR—H

~ —

M3 /34 > R

v

i !

0y FET(R) Oy RFET(R)




7T F7NAYELELUDOY FEEZRYMSFITET,
ZOVEEEBIMAT DRNCED E T2 L 7,
K7 v Rvkey RBOMSNMEREORNOGR Yy ML () B ECRDEIIC
ZLIARET,
RN Rvd M5 2V TREELETS,
oy MEENEe Yy RESR—ZTEELET,

H

TSRTAVRL

Oy T (R)

0w F#E (8

S
N
w N—
;S’ J

(B Y FrEDIRE) Oy FEYR—%
(EF2AHA)

R7NYRIL <

N5 %<

8 RbYNIANXNERIZRYFF, EF24FFOEL DY OB ZHRE
L/i-g_o
ARNyRTA Y% MS NAFRVTRIEED LET, KiEDOIET7 v 7licvA i
B fHT 5 & EiTiTnET,
WIZe PO EZTFHELET, Bl U PIFEORSNL LR TRATLEE o
TWETOT, TRV IEWIC T TREER D Z D TR K5 IARHK: D EE
LT,

4 SyYBRBHROBREWVNIZONT

45



PPOINT,

» LAIEVCEEER D THOMITHER, TAEYDIZRELTHE S ITHDHMAT
TLEEL,

WIZTFME  PORERTERED., B PF Tl X3V BE L ET,
T OBEERVIIRE T v Z IRV HT b IR LEFTOT, 22T
VRGO T E/ A,

i
VAL e

tEEYD
(ERELYRD)
5 %
. — —
o
QQ_
P L %)
\
EVCEERY AHHDHEE FRIEYY EvPEvb
N U (LT 2 HR)

——
BELYRD




9 EEIVIVICBMYMH, A byNRDAVYERYMFITET,

Fle > PORIZE Y ASSY OB &2 LiAA, RERD firEd, er2i3 kb
F2riid £TOTRBFICELADLIICLET, BET7 v 7 ORMICHERE %
FERNIIICEELTIIEE N,

THle P& EICAT A4 KL, B2 ASSY DE T LA, [HEFR P & KED
T TEELET,

LYY ASSY & Bl VB IOl U OBBEARR U ThD I LA BRMERL
E R

RENSEWRH D EAIT. FHle P71 Y ASSY OEATIFALE Z 3% LT
LTEEW,

ARy RTAYEMS AAFRY T L—LZIROATEELE T, FEH LT
WO U A YEER CEARFO LET,

PPOINT
> REYNTANEZBEET DDA FIE. BERITTAVYHE 25RO T-IREE
TITo2TLIE&EL,
LI R B O (IRl 825 T V3 34K T T

R I~‘y/\“i7»f“('

= M/}

iatl N

— IR ORHR
TRErY D

4 SYURBROEURLIZDOLT

47



43 RPRAT—TIL (BAEX) OB

W B R DRERR
i (FRBM) 29~ THioTWD 2 L 2R LET,

AAT—TIL (AERX) E4E: 19R-16TR1
RS
T—T )
VY754 v L
V%777 v MR
M6 r—F v b
M6 RV bk
M6 &
~L ks
Huf FIEE
F MR TR G L £,
s TTGARTAN 3F)
< r—vFy FIR
s NARNLVNHV T (M6 B DN 10)

b
feln

— | N[ 0| K| 0| —=]| =] —

WH7T—7 v (EER) OB, LFOFIETITVET,
1. 7=V Fy bRV TS
2. 9% T Ty hERY IS
3. T NERY TS

431 7—oF vy FORIT

r—yFy b a7y o G IR ETS, =Yy OB BN T
. T4 B FIE) 22 LTSN,

1 72O R7ZET. FAIOS I DREIZME T—2Fy FERYMFITE
j_o
BAHI L@ T — 7 AEBHEAE 1UOES) oulr—ya UREICH 28] 3,
DOLETF 2771, EAGF4rFTERY ET,

48



|

=0

2 Yy R7ERAGT. 2RO Yy I DOEIZMe r—Fy FERY FIHET,
BAHF A EIET — 7 SRR (IUOEE) oasr— g UHEIICH A7 3,

D LT 270, EARFH4rFTER0 7,

FYIDHE

4 SYURBROEURLIZDOLT

49



PPOINT

» FIREBICTME y—oFy FORFIHIBENEEFRTTWENESIZLTL
ZE,

432 YNITS7y FOBRFFIFET—TILDREE

1 1431 7—2Fy FOBMFIF] FIE2 TRY FF1=%EBIO M6 r—2F v
FEFIALT, UNITSHY LR EUNTSTY MLES VI DREIZR
BEELET,

EEIIEIM6 F U EMHALET,

FvIDH

M&’7—UFvhk

¥ I3 vbR

po e

FYIDHE

—D

I

UYISrvkL

[ZHN

K11k

izl

[Tk

PPOINT

CROFIE2T, YVITSHYbLEYNYTSH Y FRICT—ITLEBEET,
T—IIEHEEBICET LEVEEICREE L T ZEL,
YN ITSTy L UN TSy FROBITAEISEELTLREEL,

50



2 T—J/LAEOREEMAMITFE. 1431 7—Fy FOERFITI FIE2
THRYFFE=ME7—2F Y FOELEOANIZELAA,. ANTEHICHE

TLESLY,
BAMNIFIELICTERYFT720 Y727y ML, V¥ 7757 v FROEIZHEET
<TEEW,

TN REEAMIEELAGARN

REE R
MeT—TF vk

3 REZAMITFZELRAALATNAEETRILE S THAIMNERL TS
LY,

PPOINT

» RESKETIDT. T—IJILOLIZYERE LG EDRELNINHITAIILE
WTLEEL,

4 SysHBHORELIZOLWT 51



433 T—TILOERIFIT

1 1431 5—=CFy FOEMTIF] FIE2 TRYMFITIZM6 54—+ v R,
M6 ~T&EFE-TT—JILEBEELET,

M6 7 —SF vk

Parrainy

YYI579bR

|

PPOINT
» U TSHYRL YUNITSHEYFRBTF—TILEHETEETLELD., FER
LTHhLEEZLTLLESL,

Y T—IJLEREETHE. BAIXREZAHTAARICH L THAELRAENE
RIZTF—TDESEIICLTLEEL, £z, AKXV YISHy rL, UY
IS5y FRIZCT—IIUHLHERIZE S L SITLTLESLY,

BB, T—ILNEBEETHIETHIADFEHIBLESICLTLESL,

52



Y¥ISH5y L, UN¥YTSHEYFRDEALY1EBEBELIBZTEDRY
IS, MBRIL FZEFE>TT—JILZBEELET .

F=IN

2

XIS IR

BEIFEATHIVYTF7IPROFTIR

T=II
X WXITSrYbLbRCEE

O

W@ o <ﬁq<<:) —
° #EY1BBOIIR #EYIBADIIR

MiEG-G
PPOINT
» UN¥ITSHYbRL UNITSHYERESYIDEIZL-oNY ERLAFFTEE
LTLEEEL, (AAM)
» UNITSHY ML, UNTSHY FRETF—TILICLOMY ERLAIT., BRREN
HBWESICTLTEELTL S, (B. CHR)
» YN ITSHybRL UNTSHSY FRELOAYILAITONELMESIENEID

M6 2 TZEDLEBOHTMOEELTLEEL,

4 SysHBHOREVIZOLT 53



3 M6 RTEXRMOHLT, 14320V TSy FOBFFTET—TLDRE
1 FIE1ICTREELTWYNY ISy L, YUY TS7v R %E
FYIDRICEEL TS,

4 $RTOMERY, MBRIL kEESH LN TSI EEHRELTLES
LY,
T—T IR TEO U AR—=ZAEFHER L TRV EZMHER LT IEEN,

07— a v BUTISELRNIE

54



5 RECIKLTSVvIDORIZEELTLS M6 rTZHESDH, BREZLTL
=&,

FUIBFA A=

4 SYURBROEURLIZDOLT

55



44 RPRAT—TIIL (AAEK) OB

BB R DR
Wi (FRZMR) BT _XTHi> TWD Z 2R LET,
AAT—I)L (AEh ) 4 : 19R-16TR2
m A % 8
T—7 1
V¥77%5 v ML 1
V%777 v MR 1
M6 7 —F v |k 8
M5 r—vF v b 2
M6 ¥ 12
~)L k 2
Huf FIEE 1

BB TSR LT,
CTFTARTAN B
r—vFy PLA

WAT—7 v (AI#EhX) OB ik, LFOFIETITVWET,
1. r—oFy NERY 5
2. VYT Iy hERV AT
3. T NERY TS

441 =%y FORSIT

MS 7r—oFy hEMe r—Fy hET v 7 O (Fitk) IZBY T ET,
=%y NOBAHTFIECOW X, T4ALL BT FIE] 22RLTEEN,

56



1 2RV R7ZFET. FIAIOS Y I DORICME 5r—DFy FERYMFITE
ER
M5 7 —2F v FOBSHT ML EIZT — 7 VIS EALE (IUDES) oar—3i g U
MIZHDANR3r DEAT 14T, EAGE 27018720 £7,
M6 7r—F v F ORI LEILT — T AEHEAME U OES) oulr—3 3 Ui
MZHBANR3Ir O ET 2501, EAGF4rITERDET,

Mé7r—UF vk

il

|

- o S & T ©

07— asii /

M54 —S3 b

SvIDHE

hzilil)

¢

I

JO0VRR7

4 FYUREHRDEIRNZDONT

57



2 Y 7 ZERG. BEOS Y I DRIZMe r—oFy FERYFITET,
F v 7 OO BT r— 3 VRRICH D AR 3, O LT 20PN EAAF

AT £9,

e

O7r—arii

PPOINT

Y HIRERICTME y—2F v FOBRFHFREASSAMTTAANELSIZLTL
&,
Y M5ES—TFy NIRRT v I OROHERY 1, REIKXERYFTEEA.




442 V)X TS79 FOBRFFIFET—TILDRESE

1 T441 57—y FOBRYFIF) FIE2 TIWY FIF=%BlO M6 5r—2F v

FEFIALT, YUVITSTybLEUNYTSTYFRET VI DREIZK
BELET.

EECIE M6 &M LET,
SvIDHE

M67—Y 3wk

XIS YR

7T
! —A_

YISyl

Zinl

A 1]

4

PPOINT
» ROFIE2T, V¥ISHybLEYNYISHY FRIZCT—TILZEEHEET,
F L EBEEEIIET LA VERECREE LTI LS,
2 RS54 RFL—ILOEZEFHECEY IOV FISSy L, 780 T
Sy FPRABT—TILIZRESh, BB EFHERLTLEEL,

4 SysHBHOREVIZOLT 59



PPOINT
» JAVEISHYRLETZRUETSH Y FRIE. T—IIIZHRAHFEHTT,
3 720 hFTSHy L, 72V TSSy FRETEOREZAMITFZE.

(441 5—2F+y FOBSTH] FIE2 TRY =M 5—2+ v FOE
LTOARIZELAH#. ARTEAEICEHETIEIL,
BANEFIE LIS TRV AT 7ZY Y7 Iy L, YUY T T4 v b RO EICHETL
7ZEW,
il i EEXABFEELACAR

Ja kIS5 yRR T D

4 REEABTEE LAAEATNDEACRALE S THINERLTLES
LY,
PPOINT

b RESFRETTOTT—ILOLICNERE B4 EDHEN I BITHIELEL
TLLEL,

60



443 T—TIILORTIT

1 T4417—o%y FOEmFIF] FIE2 TRY F1F=M6 r—2F v b,
M6+ EFE>TT—IILEBRELET,

Mer—oF vk
RE=MAiF
20VkI S vbL

28V 57 YRR

PPOINT

> R5A RL—LITBEEIMIKE OKFICL1REE) TRUH LIEOE SR
EENMBEFETA., T—JILORAIZTRZIZLEGE. BEREEEN NN S
A4 FL—ILHEREETRIEEEAHY EFTOTITEEL LS,

» TF—JILEFHEEEIBRANTRZSICELHEVEIICEEZLTLEEL,

» RSARFL—ILOBZEREREICLY IOV FISZy L, 7RV TS Y
FRMATF—ITNIZREBFEINBH W EEZHERLTHLHEEELTLESLY,

» RSA KL=, ZAV+TSHy L, 7BV EITSH Y FRIETF—TILICHE
AHEHTY,

Y UNITSHYRL UNYISHYFRAT—TILEHETEE T LA, R
EIT>THhBEEZLTLESL,

» TIJILEREETZE. BAIXRESAMITFAERIZH L THAZELATEAE
FZHD LS, BAFUVNYISHY L UXTSHy FRICHERICE S &S
ISLTLESLY,

BHE. T—INEEAETDIETEHIASIFERMIHBVESITLTLESLY,

2 F—J)L%EH18mm (Y¥ITS57y kL, Y¥YITS7y FROBEERSR

CRNRADEIICHEHET) FIEHL TS,
ATA RL—/OMBRFHEREIC LY | SIXHLOBRBHE TABBEL R £,

4 SYURBROEURLIZDOLT

61



3 JAVErISHEYRLIZUN TSy bLE, 2BV TS5 Y RIS
JN¥ TS5y FREZEELEY, TADEAMNS2BB L LAOEAHD
S2BBDARTUNIZ. M6 T EFEHS>TEELTL S (MEG-G %25
),

M6%Y

20U 57 9RR F—TN

UYIFTIR BRI<fEAT3)YIFTIRDFIR
¥ UYI Ty bRLIE

o
I

i LRO%LU2ERORIR
THO%LY2EEORIR

T—J VIRHhES R A E

TV BIEHLEH185mm
W@ G-G

PPOINT

Y UXITSHYRL UNTSHYERESYIDRIZL-oAY LB ULHIFTEE
LTLEEL, (AFA)

» UNISHYRLEIZABVRNISHYRLIZLUNYISZYRRETIRAVETS
FybkRIZLoMY ERUAIT. BREAAZWLESICLTEELTLEEL, (B,
CHM)

Y UXITSHEYRL UNITSH Y ERELOAYIBLATSNELMEESILXED
M6 +TEDLEBHTASEELTLEEL,

Y F—TJILOBIEHLEIEH185MmM (U¥ TSy L U¥YTSHy F ROERE
AASHAMRZDESITHDIET) L. T—IILESEHLBEAENESIZL
TLEEL (E G-G3H).

4 FIR2 T EHLE=T—TILERML. R34 FL—ILOESRFHEE
MEICKSITLTLIEEL,

62



5 M6 ATCHARIMOHLT, 1442 )X TS5y FORMNITET—TILORE
El FE1IZTREELTWV=UNYIS Yy L, UN TSV LR %E
Sy s DEIZEAELET,

YX IS IR

6 IRTOMERIUAEHOOLNTINDZEEHRELTLEELY,
PNFNT 7 AF—FfiD, T VEBELTIIZEN,

07— 3V BUTFITELHIE

RN TFRF—

4 SyYBRBHROBREWVNIZONT

63



7 ZEICIELCTSvIORIZEELTWLS M6 RO ZHEDH, BREZEZLTL
ZEl,

64



45 =TI KRILF—OBRTITFIE

=TIV A — (19R-17CM1) (F) BL O —7 kv — (19R-17CM2) (#) ZH

DT ET
W ER R DHERE
s (TRZR) BT THi- T2 2 L z2fEd LET,
m A B % BRaESUHE
=7 NERNAE— (RT) | I9R-1TCML | =T LR Z — (i) X 1, M5 XX 1
=7 NVRAE— (%) | 19R-17CM2

=T NENE— ()X 1, M5 XY X 1

ELMERTREEERLES,

cTITARTAN 273F)

4 SyYBRBHROBREWVNIZONT

65



4.5.1

r—JIHRIILF—DEAT T

1 FBOMS R2CEFERL, ¥—ILKILE— B F=1F (&) 27L—
LOBYFFEWMIBORIZTSAKESANTRAELES . *JE, =2
WWZEZHEASEDHF T T EIL TR YEL T RIDE=0. HTITOR
EHIBEDHIDLETT,

(AT )

-

i

A % % 4 (i)

M5 H#Y

/
.

fu} sia} aguiuy

66



46 TSI \RILOBUTITFIE
T RFE, RVEESA T ETH o FBRAT A T O2TEERH Y 9,
W=7 v 7RI, AYEEXA T LT ZyFRINTZA THEBIEL TR T 52 R0
TEET,

461 FPEERAT

W B DRER
AL (FTRZSM) BIXTHio TWAH I 2R LET,
& % A BRAREIUHE
- R T3 IU X 1, M6 r—YF w b X
N SFIL 19R-16BP1 O >
WU77¥773%) 2. M6 %X 2
. , TSN 2U X 1, M6 r—F v kX
N N 19R-16BP2 . )
WTTw7 3% 4, M6 32T X 4
. , T NFA3U X1, M6 —F kX
S 19R-16BP3 . )
U7 7278 4, M6 %X 4

F 7o A TR A G L £ T,
CFTARTAN ()
vy FIA

BTS20 /1\RI)LOESTIT

1 57—CFy b5y o0 FIfll. £ 2K) ITEARANMSEYFITE
£
Z v 7 O IU OFE S L, 3TEOEFEORNDNHY 3, 7T 7% LD
RESIIGEL, FROMEICr—2F RO AHTET,
< WU HOSGE - hRos, 4287
< 2U HOBA - 1U Bothse b 2U Boothdk, EAEGE 44 Fr
< 3UHOHA - 1U Hodhdek 3U Bk, EHEAF 47 Fr

4 SyYBRBHROBREWVNIZONT

67



2 ISR RIILEMERCTEELED,
FIE 1 TR T2 —2F y MIEBIZKHET 2GFTIC AR SN TWET, Z2I
I STT T _NFNEEELET,

SO (FTED

TS5298% L >0)
TS 29831 (2U)

TS52918%I1L3U)

PPOINT

» EE1U/2U/3U AZFLEHTHRRLTVFETH, EREORTIFIEEEFAR—X
IZIECT, BEY A XEBRL. RYMFTILEEL,

68



462 TR YFRFITEAT

W ER A DOFERR
Wi (FRBM) BT THi> TWa 2 L &R L ET,
B A BO& WRSELUHE

U7 F 7 8%)0 19R-16BP11 | 75 > 7 /% 1 1U I X 1

2U 7T 7RIV 19R-16BP21 | 75 > 7 %L 20 FIX 1

U T T L s SFL 19R-16BP31 | 751 7 /<x,1 3U A X 1

B30\

1 Sy 0 @D 12, TS0 RILEFBIAXYRY FHET,
T RFIVORESIINT, TRONMEIZT T 2 7 SRV DORE BV 213 HiA
BET,
< WU AO%A PR, EAAR 27 BT
< 2U HOSA 12U BO TR, EAGE 2707
< 3U AOGA  2U BodR, EAAF 27T

1 9525 m000)
TS 243%)L(2U)

TS5 291851 3U)

PPOINT

» BEIE1U/2U/3U AZEFLEHTHRRLTVETH, EEORTIFIEFEEFAR—X
IS LT, BGY A XERRL. MYFFTIEED,

4 SYURBROEURLIZDOLT

69



47 YA RTr—TNLEFY FOBFITFIE

YA Ry —TF &7 FORMHTFIETT,

PPOINT

» BAFEFAOBRERYSNL. BERYSTLEENHYET,
5t L CTEHROER. BB, HENEVKSITHSEELTHREESELLE
T MYNLERDEIBTBEMALET,
HBROBRMFIZERT 2R DE. ROUELAGLSHEOMF T T ZLTE Y
EVRTDzdh. HFTOERHI2EEDAINBETT,
£ FRRBIEE 3 RICETENATVET, 7—JILEBREABLZLLIEERF. &
BICERBEINDy—IILAEIHZFIZHE LS ICHBLTIEEL,
BH. T—JLEBREARITTREZERICLTLESLY,
YA Rr—JLEY M1 EHEYDr— T ILER TR
LAN r—J )L (EZ# 5mm) DIFE. 60 KAFET (1 BEHY 20 KFT)

1 BRARZHESEL. LECIEEZERBLET,
M (FRZBR) BT X THi-o T  Z & 2R LET,
Y4 F&Y r—J)L #4 : 19R-17SD1

m A H 8

M EcHR & 7 - 1

ZiF R

TR SR
VARV S YA

MS xR
HUft RIS 1

F B THA M L7,
cTTARTAN (23)

—_

S

70



IR, BT FIROKIE, Y1 For—T 47 b ek BICY T 55647 LET,
Z OMOBEITHY (1T D5 E1E, HET LR E IR L TWET O T, BHGTAE
A CEMEZBRWLET,

2 YA KF—TLEY FERYFHZEROTr—TLALE— (%) ERY
HLET.

Tk AE— (&)
/M5 ESY)

3 YA FT—TNLEY FERYMITHEFROT7 U IILVEEEEREIC. 77—
TLRE N vEY 4 4) ERYMTET,
T MRy % DEFEEH L, FRO X 51 UFICH 0 dif T D T T<
EE,

(FmEAD

S

U
(4 7

o

B

d

- L=

T S r—J )R S
: Ijﬁljﬁﬁi (U IS DehFBE 1 133)
TEVRE A <ITEVBEHRD

4 SYURBROEURLIZDOLT

7



4 ZHELEZEEAINMSIEAL, B FHA F2EI 7 L—LAIZIXORAA RS
DM5 XL 2BTEELET,
YA Rr—FNF 7 PR THEFICE Y. ZTEBORHT RBEZY F
T+, ZF BT MR EERR LTSN,

(HFmEAD

BIZL—L

72



2T BT TR
AT B OB ALE X FRREOL I, 7 L—AICEE L T EEWN,

ERl *H;;t: TR moL—amER | BHEERETR
Vol a A
T b B
pelis c B
P a A

&L

&

Q i :
! i
i
1 |
— 1 /-: ™
‘ i
(L) ;
1
Wl i G
i i
i :
b
= i
!
ETF) i
A !
- i L
1 |
i i :
Lo
@Wtsi?:@
A

(IEm)

1K

| @)

(a)

(ZE{R B (7B - A-A BT

(A RIER AT EE: B-B B E)

4 SyYBRBHROBREWVNIZONT

73



5 Y4 K7—JLEY +ERYFTHEFRDOr—TILKRILE— () £0Y
HLET,

i

=TI ) il
[l
&
¢
d
3

6 YA K7r—TLEY FERYFTEEFRDSSERERYNLET,

(AT EAD

SSER

M57~°)\ 2

7 REERKRSY Y FEIEASSZTEEICEAL, FEAERGDO M 2D
2ETEELFET,

74



PPOINT

» BIERRYI FEESTCISHALTLEZWN, EAFRAIICERNS EZTEREE

FHELTHRATEGVWEEAHYES, RISEEFHLEBEE. —E. @

BRIRTY FEBISHLBEFE ST CICLTIHALTLEEL,

(RTE A

BIEER RS D b

2

(BmEf)

8 FIg2 TMYSNLES—TILERILE— (&) Z. FlE2 TWMY4s L= M5

A1 ETRYMFET.

(EEED
= FEIE— (%) A

M5 &

4 SYURBROEURLIZDOLT

75



9 [AIEEESF Y FOLISEBAARILENSE, FIE6 TRMYSLIZM5 2T
2ETEELET,

(FTEAD

BRI

M *7 BB

NI
i Sl N

10 FIES5 THMYNLIz7—TILHRILF— (81 %. FIES5 TEMYSN LI M5
FU1ETRYMFITET,

(RIEHAD

VES
- INRIE—ED 7

76



Before Reading This Manual

Thank you for your purchasing the 19-inch rack. This manual provides basic information on
handling the 19-inch rack Model 1740 ("this product") and optional products.

Before using this product, read this manual and the "User's Guide" supplied with the server to ensure
the correct use of this product.

August 2010

For Your Safety

This manual contains important information, required to operate this product safely.

Thoroughly review the information in this manual before using this product. Especially note the points under "Safety",
and only operate this product with a complete understanding of the material provided.

This manual should be kept in an easy-to-access location for quick reference when using this product.

High Safety

The Products are designed, developed and manufactured as contemplated or general use, including without limitation,
general office use, personal use, household use, and ordinary industrial use, but are not designed, developed and
manufactured as contemplated for use accompanying fatal risks or dangers that, unless extremely high safety is secured,
could lead directly to death, personal injury, severe physical damage, or other loss (hereinafter "High Safety Required
Use"), including without limitation, nuclear reaction control in nuclear facility, aircraft flight control, air traffic control,
mass transport control, medical life support system, missile launch control in weapon system. You shall not use this
Product without securing the sufficient safety required for the High Safety Required Use. If you wish to use this Product
for High Safety Required Use, please consult with our sales representatives in charge before such use.

Remarks

Warning Descriptions
Various symbols are used throughout this manual. These are provided to emphasize important points
for your safety and that of others. The symbols and their meanings are as follows. Make sure to fully
understand these before reading this manual.

A WARNING Ignoring this symbol could be potentially lethal.

A CAUTION Ignoring this symbol may lead to injury and/or damage this product.




The following symbols are used to indicate the type of warning or cautions being described.

A\

The triangle mark emphasizes the urgency of the WARNING and CAUTION.
Details are described next to the triangle.

O

A barred circle (Q) warns against certain actions (Do Not).
Details are described next to the circle.

A black circle indicates actions that must be taken.
Details are described next to the black circle.

H Symbols
The following are symbols used throughout this manual.
Symbols Meaning
These sections explain prohibited actions and points to note when using this
m’m]’ product. Make sure to read these sections.
fo) These sections explain information needed to operate the hardware and
POINT software properly. Make sure to read these sections.
— This mark indicates reference pages or manuals.
W Abbreviations
The following expressions and abbreviations are used to describe the product names used in this
manual.
Products name Abbreviations
19-inch rack Model 1740 rack
(19R-174A1, 19R-174B1, 19R-174A2, 19R-174B2)
Stabilizers for prevent falling stabilizers

Product names used are trademarks or registered trademarks of their respective manufacturers.
Products are copyrights of their respective manufacturers.

All Rights Reserved, Copyright© FUJITSU LIMITED 2008, 2010

78




Revision History

Revised section

Edition | Date | (Added/Deleted/ Altered) Details
(Note)
01 2009-2-2 - -
02 2010-8-3 | Section 1.2 (Added) The devices that can be mounted on this rack,

"PRIMEQUEST 1000 series" added

Chapter 3 (Altered)

The number of screws of "Section 3.1.1 Rack
with stabilizers" and "Section 3.1.2 Rack
without stabilizers" is altered.

Section 4.6 (Altered/Added)

Section 4.6.1, "Fixing screw type" altered

Section 4.6.2, "One-touch type" added

Section 4.7 (Added)

Section 4.7, "Attaching the Side Cable Duct"
added

Note: In this table, the revised section is indicated by its section number in the current edition.
An asterisk (*) indicates a section in the previous edition.

79



Contents

T OVervVIieW ... 81
1.1 Specifications . ....... ... . 81
1.2 MainFeatures .......... .. ... .. . . . . 82
2 Precautions on Rack Installation and Operation ............... 83
2.1 Installation Site Precautions .................. ... ... .. ..., 83
2.2 Precautions during Transportation . . ........................... 84
2.3 Precautions for Installation and Operation ...................... 85
3 Rack Configuration and Installation .. ....................... 89
3.1 Configuration . ... ... ... 89
3.2 Openingthe FrontDoor . . ... ... ..o 91
3.3 Openingthe RearDoor . ........ ..ot 92
3.4 Instalingthe Rack ......... ... . i 93
3.5 ConnectingRacks ........ ... ... i 95
4 Handling the Rack after Installation . ........................ 102
4.1 Cage nut Insertion and Removal Procedures . ................... 102
4.2 Changing the Position of the Door Rotation Axis .. ............... 106
4.3 Mounting a General-purpose Table (Fixed Type) ................. 124
4.4 Mounting a General-purpose Table(Movable Type) ............... 132
4.5 AttachingCable Holders ........... ... .. .. .. ... 141
4.6 MountingBlankPanels ........ ... ... .. .. .. .. . ... 143
4.7 Attachingthe Side CableDuct............ .. ... .. .. .. .. ...... 145

80



1  Overview

This 19-inch rack is used to mount Fujitsu 19-inch rack-mount products (for the
Open Systems market).

» Compliance standard: EIA 19-inch rack standard (universal pitch)

Two versions of the 19-inch rack Model 1740 are shown below.

19R-174A1 19R-174A2

1.1  Specifications

The rack specifications are listed below.

Model 1740
Unit mounting capacity 40U
Type name With stabilizer Without stabilizer
Base rack: 19R-174A1 Base rack: 19R-174A2
Expansion rack: 19R-174B1 Expansion rack: 19R-174B2
Size (w) x (d) x (h): mm 700 x 1272 x 2000 700 x 1050 x 2000 E

1 Overview 81



1.2 Main Features

Bl Devices that can be mounted on this rack
This rack can accommodate the following types of Fujitsu products: (*1)

+ PC servers: "PRIMERGY"
+ UNIX servers: "SPARC Enterprise," "PRIMEPOWER," and "S series"
+ Storage systems: "ETERNUS"
+ Mission Critical IA Servers (MC IA Servers):
"PRIMEQUEST 1000 series" "PRIMEQUEST 510A (*2)"
+ Network products: (SR-S series, etc.)

*1) For more information, consult your Fujitsu sales representative.

*2) Note that the PRIMEQUEST 520A, 520, and 420 models of MC IA servers cannot be
mounted in this 19-inch rack. The PRIMEQUEST 520A, 520, and 420 models can be
mounted in the following racks.

* MC-R7RC11/MC-R7RC21
+ MC-R7RC12/MC-R7RC22
+ MC-R8RC11/MC-R8RC21
+ MC-R8RC12/MC-R8RC22

Hl Stabilizer requirement depends on the rack installation method followed

Whether you will need to use stabilizers on your 19-inch rack will depend on the rack installation
method that you follow.

M Devices mounted in the rack center
Although devices are mounted toward the right side on conventional standard and global racks (when
viewed from the front), on the 19-inch rack, they are mounted in the center. This ensures that cables
do not become concentrated on one side of the rack, and it makes wiring easier.

B Cable holders provided as standard equipment

Cable holders are provided as standard equipment on the cable routes in the rack, so that cables can
be managed more easily.

H Improved cooling performance

The front and rear doors of this 19-inch rack provide an opening ratio of 80 % for improved cooling
performance. (The opening ratio of conventional standard racks and global racks is 60%.)

B Flexible placement of the door's rotation axis

The position of the door's rotation axis can be changed at the rack installation site.

82



2  Precautions on Rack Installation and
Operation

This section explains precautions on rack delivery, installation, and operation.

2.1

Installation Site Precautions

/\ WARNING

/A CAUTION

Do not

- Do not place the rack in an unstable location subject to excessive vibration (over

200Gal), or in a location that is not level. Doing so may adversely affect the
stable operation of equipment or cause the rack to tip over, potentially resulting in
serious injury.

Confirm that the rack and rack-mount devices are fixed as a measure for
earthquakes exceeding 250Gal.

= Confirm that the rack is installed on a surface with an adequate load-bearing

capacity.
If the floor has insufficient load-bearing capacity, it may collapse since the
maximum load associated with the rack may reach about 1,000 kg.

- Secure a sufficient installation area to ensure normal operation and maintenance

of the rack system.

= To reduce the risk of failure, fire, or electric shock, do not place metallic objects or

containers bearing water, such as vases, flowerpots, or drinking glasses, on or
near the rack.

= Avoid placing the rack in locations exposed to oil vapors or excessive humidity or

dust, or with poor ventilation, or locations where flammable materials are stored.
Storage or use of the rack in such areas may lead to failure, fire, or electric shock.

- To avoid the risk of failure, do not install the rack in locations exposed to high

temperatures (including areas near heaters) or direct sunlight. Do not install the
rack in locations where temperatures drop below 10 °C .

+ Always confirm that rack openings such as ventilation holes are not obstructed.

Blocking ventilation holes may cause the internal temperature of the rack to
become excessively high, leading to failure or fire.

2 Precautions on Rack Installation and Operation

83



2.2 Precautions during Transportation

This section explains precautions that must be followed when transporting the 19-inch rack.
+ Before delivering the rack, confirm that the transport route is wider than the rack.
+ Use of a board may be necessary where the surface of the transport route is uneven..

19-inch |][||::> Board (steel plate, etc.)
rack

st wn OSSN D S A
Because the maximum weight including the rack can be about 1,000 kg, confirm beforehand that
there is no problem with the transport route.

Example: Type of floors on the transport route
Ensure that the floor has sufficient load capacity to hold the rack, and that the casters do
not sink into the surface of the floor or catch on the floor.
When transporting the rack to an upper or lower floor of a building, confirm beforehand whether
an elevator is available for use. If an elevator is available for use, confirm that the rack weight
does not exceed the laden weight capacity of the elevator.

When transporting the rack, push the lower part of the rack rather than the middle of the rack to

keep the rack from falling over. The barycentric position of the rack can be higher than the center

of the rack depending on where individual devices are installed.

Also, do not push on the rack sides. Doing so may cause the rack to fall over.

* Pushing against the center of the front door or the air vent opening may cause them to become
deformed. Move the rack by pushing against the door corners.

+ Condensation will build up inside the devices installed in the rack if the rack is moved from a cold

location to a warm room.

Prevent the buildup of condensation in the room where the rack is installed by ensuring that the

room temperature does not increase faster than 15 “C per hour. See the following table for infor-

mation on condensation..

Room temperature
10 | 15 | 20 | 25 | 30 | 35 | 40

Remarks

Relative 20 -7 -5 -3 1 5 9 13 Example:

humidity | 49 3 2 7 11 16 20 24 Condensation will begin to
(%) build up in a device if its
internal temperature is

60 3 8 13 17 22 26 31
80 7 12 17 22 26 31 -

17 °C or less and the room
9% |9 13 19 124 |29 |34 |- temperature is 25 °C and
humidity is 60%.




+ Exercise reasonable care in safekeeping the key supplied with the rack to ensure that it is not lost.
At the time of shipment, the key may either be attached to the rack (as shown in the figure below)
or included in the box containing other supplied components.

[y q
S J\
e Bag with key ins

W Front door

[When the key is attached to the rack]

2.3 Precautions for Installation and Operation

W Securing adequate clearance for ventilation and maintenance
When installing the rack, secure adequate clearance for ventilation and maintenance, as shown below.

‘400mm‘ 700mm ‘500mm‘

700mm L 1000mm
o ‘ Clearance
200mm — for ventilation
and maintenance
Top view 1050mm
of the rack
Front view
of the rack
2000mm - —1
! 11
Front
of the rack
1400mm
T s
1400mm ‘ 1400mm
3500mm

2 Precautions on Rack Installation and Operation



B Measures against earthquakes
To have the rack system withstand earthquakes measuring more than 250 Gal, secure the system with
adequate earthquake-proofing measures. The earthquake-proofing measures include using leveling
feet and using the optional Quake Proof Stabilizer kit.

/\ WARNING

» Use bolts to secure the rack to the floor (slab).
Failure to use bolts to secure the rack to the floor (slab) may cause the rack to fall
over during any earthquake with a seismic intensity exceeding 250 Gal.
If the rack falls over, the result may be severe injury, death, and/or damage to the
devices in the rack and the surrounding area.

* Quake Proof Stabilizer kit

Rack type Quake Proof Stabilizer kit type
Base rack (19R-174A2) 19R-17ST1
Expansion rack (19R-174B2) 19R-17ST2

B Securing the rack using the leveling feet
Install the rack so that it is anchored with the leveling feet that are provided on the bottom of the rack.
Adjust the leveling feet so that the rack is level.

PPOINT
»  Keep the casters 1 to 2 mm above the floor.
Casters
19/ NOI~
Top view
of the racl
;"l/ H
Pl ———N
Leveling feet
(Front)

86




H Protecting the rack from falling over

/A CAUTION

Injury - When installing a rack that comes with stabilizers, be sure to attach the
stabilizers. If not, the rack may tip over when a device is drawn out from the rack.
+ When installing a rack that comes with no stabilizers, be sure to anchor the rack
to a stabilizing surface. The rack may tip over if it is not anchored to a stabilizing
surface.

For information on the stabilizer attaching procedure, see Section 3.4, "Installing the Rack."

H Mounting a blank panel

/A CAUTION

- If the blank panel is not mounted, the exhaust will be drawn into the device again
A through the suction surface, which may result in device malfunction or a
shortened service life of the device.

Attach the blank panel to the parts of the rack where no devices are installed.
For information on the procedure for mounting the blank panel, see Section 4.6, "Mounting Blank
Panels."

2 Precautions on Rack Installation and Operation

87



Hl Other precautions

/A CAUTION

Dismantlement
Directions

Do not

= Do not remove the front or rear doors of the rack. The sheer weight of these

doors may result in serious injury if they fall over.
If the doors need to be removed, contact a Fujitsu Limited maintenance engineer.

- Contact a Fujitsu Limited maintenance engineer before attempting to move the

rack after installing it. Transporting or moving the rack without taking the proper
procedures and precautions may result in damage to the rack.

- To prevent the rack from becoming unstable, do not climb on it or lean against it.

88



3 Rack Configuration and Installation

This section explains the configuration and installation of the 19-inch rack (40U),
its handling procedure, and the rack connection procedure.

3.1 Configuration

This section provides the specifications of the 19-inch rack and its accessories.

3.1.1 Rack with stabilizers

Item Specifications
Product name | 19-inch rack Model 1740 base rack 19-inch rack Model 1740 expansion rack
Type name 19R-174A1 19R-174B1

Appearance | Coated black (front and rear doors with punched metal finish)

Unit
mounting 40U
capacity
Size W) x (d) | 700 1972 (including stabilizers, rack unit: 1050) x 2000)
x (h) mm
Load capaci Total rack capacity: 943 kg (*1) Total rack capacity: 910 kg (*1)
(k I; Y | Total load capacity: 800 kg (excluding rack) Total load capacity: 800 kg (excluding rack)
& Rack: 143 kg (including stabilizers Rack: 110 kg (including stabilizers
£ g g g
Security Front and rear doors locked with keys (Key operation is required to lock handle.)
. . + Front door and rear door (attached to the rack
+ Front door, rear door, and a pair of side covers .
. before shipment) (*2)
(attached to the rack before shipment) - Rack door keys: 2
) Raclf QOor keys: 2 « Stabilizer: 1 (front)
" Stabilizer: 1 (front) + Connection kit: 1 set
’ Ca_ge nuU%crews (washers attached before + Cage nut/screws (washers attached before
shipment): 10 each shipment): 10 cach
. + (If cage nuts/screws are used for mounting . : .
Accessories . . (If cage nuts/screws are used for mounting
devices at the fa?wry’ remaining cage nuts/ devices at the factory, remaining cage nuts/
screws are supplied.) screws are supplic d4),
+ Cage nut tool - Cage nut tool
* Blank panels: 1Ux 3, 2Ux 5, and 3U x 3 ?anels + Blank panels: 1U x 3, 2U x 5, and 3U x 3 panels
+ Cable holders: 24 (attached to the rack before - Cable holdors: 24 (algache d t(; the rack before
shipment) shipment) :
+ User's guide P !
+ User's guide

*1) Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).
*2) The expansion rack is not equipped with a pair of side covers.

PPOINT

»  The base rack can be connected to an expansion rack, and the expansion rack can be
connected to another expansion rack. Note, however, that these racks cannot be
connected to Model 1640 and 1624 racks and other series racks.

3 Rack Configuration and Installation

89



3.1.2 Rack without stabilizers

Item

Specifications

Product name

19-inch rack Model 1740 base rack

19-inch rack Model 1740 expansion rack

screws are supplied.)
+ Cage nut tool
+ Blank panels: 1U x 3, 2U x 5, and 3U x 3 panels
+ Cable holders: 24 (attached to the rack before
shipment)
+ User's guide

Type name 19R-174A2 19R-174B2
Appearance Coated black (front and rear doors with punched metal finish)
Unit mounting 40U
capacity
Size (W) X (d)x | 76+ 1050 x 2000
(h) mm
Load capacit Total rack capacity: 935 kg (*1) Total rack capacity: 902 kg (*1)
(k ]; Y| Total load capacity: 800 kg (excluding rack) Total load capacity: 800 kg (excluding rack)
¢ Rack: 135 kg Rack: 102 kg
Security Front and rear doors locked with keys (Key operation is required for handle locking.)
- Front door, rear door, and a pair of side covers + Front door and rear door (attached to the rack
’ : . before shipment) (*2)
(attached to the rack before shipment) . i
+ Rack door keys: 2 Rack dos)r key& 2
+ Cage nuts/screws (washers attached before ) Connecu(‘)r{ kit: lﬂ set .
shipment): 10 cach . nge nuts/screws (washers attached before
+ (If cage nuts/screws are used for mounting . Erfll;:ineenxtl)l'ltl;)scerae?/s are used for mountin:
Accessories devices at the factory, remaining cage nuts/ & s

devices at the factory, remaining cage nuts/
screws are supplied.)

+ Cage nut tool

* Blank panels: 1U x 3, 2U x 5, and 3U x 3 panels

+ Cable holders: 24 (attached to the rack before
shipment)

+ User's guide

*1) Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).

*2) The expansion rack is not equipped with a pair of side covers.

PPOINT

»  The base rack can be connected to an expansion rack, and the expansion rack can be
connected to another expansion rack. Note, however, that these racks cannot be
connected to Model 1640 and 1624 racks and other series racks.

90




3.2 Opening the Front Door

1 Unlock the door with the key for the rack. From the front of the door, lift and
pull the rack handle.

/A\ CAUTION
- Close the front door after fully securing the installed devices. Failure to do so
A may cause the devices to fall off the rack and be damaged in the event of an
earthquake.

3 Rack Configuration and Installation 91



3.3 Opening the Rear Door

1 Unlock the door with the key for the rack. From the front of the door, lift and
pull the rack handle.

92



3.4 Installing the Rack

‘When the rack is supplied with a stabilizer, attach the stabilizer to the rack.
‘When the rack is not supplied with a stabilizer, secure the rack in position with the leveling feet or a
Quake Proof Stabilizer Kit.

3.4.1 Installing a rack supplied with a stabilizer

The rack is supplied with a stabilizer, as standard, which is attached on the front of the rack. Attach
the stabilizer as shown in the figure below.

Securing
the stabilizer

/\ WARNING

= Always use the stabilizers when installing the rack. Failure to do so may cause
A the rack to tip over when a device in the rack is pulled out.

3 Rack Configuration and Installation 93



3.4.2 Installing a rack supplied with no stabilizers

Secure the rack to the floor using the leveling feet or the Quake Proof Stabilizer kit.

B Securing the rack using the leveling feet
Bolt the leveling feet to the floor through the M20 holes of 17 mm deep in the ground plate of the
leveling feet.

B Securing the rack using the Quake Proof Stabilizer kit

The procedure for attaching the Quake Proof Stabilizer kit is shown below.

1 Attach the kit stabilizers to the front/rear and right/left sides of the rack.

PPOINT

»  The Quake Proof Stabilizer kit is an optional product.

2 Attach the stabilizers to the rack using three bolts for the front and right/left
sides and two bolts for the rear.

3 Anchor the kit stabilizers to the floor.
1. Anchor the stabilizers on the front/rear sides to the floor, each with two bolts.
2. Anchor the kit stabilizers on the right/left sides to the floor, each with three bolts.

Securing the stabilizer Securing the stabilizer
with two bolts (front/rear) with three bolts (sides)

94



3.5 Connecting Racks

To use additional expansion racks, connect additional racks to the existing rack (base rack or
expansion rack).

/A\ WARNING

Electric Shock - To prevent equipment damage and electric shock, turn off the power to the server
and peripherals and disconnect the power cables from the outlet before
connecting racks.

/A CAUTION

= To prevent injury, ensure that at least two persons perform the rack connection
z l 5 work.

= You may get on a stepladder when working on the upper part of the rack. Be
careful not to fall from the stepladder.

® - Do not put your foot on the racks when connecting racks.

H Confirming components
Confirm that all components of the connection kit that need to be supplied with an expansion rack
have been delivered (see the table below).

Component name Quantity Remarks

Upper mounting fixture 1

Lower mounting fixture 2
Shield rubber for connection 2
MI12 bolt 4 For upper connection
M8 bolt 4 For lower connection

Also, prepare the necessary tools:
+ Phillips screwdrivers (No. 2 and No. 3 bits)

+ Hexagon wrenches (M8 bolts: Socket size 13; M 12 bolts: Socket size 19)
Also, prepare a stepladder because some of the work will need to be performed at height.

3 Rack Configuration and Installation

95



The procedure for connecting racks is shown below (example: connecting an expansion rack to the
right of the base rack).

1 Removing the side cover of the existing rack.
Remove the eight M6 screws securing the side cover, and then remove the side cover.

PPOINT

»  Be careful not to lose the M6 screws removed here. They will be used later.

Side cover
\‘@;\
o
M6 screw
6\\

=21 -

Tyl (4] /
=

96



Remove the Quake Proof Stabilizer kit component from the existing rack
side to which another rack will be connected.

Remove all screws or bolts from the Quake Proof Stabilizer kit components on the
connection side securing the rack to the building floor, and then remove the Quake Proof

Stabilizer kit components from the rack connection side.
Also, remove the screws or bolts from the front/rear Quake Proof Stabilizer kit components

that are on the side to which another rack will be connected.

PPOINT
»  Be careful not to lose the Quake Proof Stabilizer kit components and bolts. They
will be used later.

Bolt on the rack connection side

Quake Proof
Stabilizer kit :
component (rear) :

Quake Proof
Stabilizer kit Bolt that secures

component (side)  the stabilizer to the rack

Quake Proof

Stabilizer kit Bolt that secures
component (front) the stabilizer

to the floor

Bolt on the connection side

3 Rack Configuration and Installation 97



3 Attach the shield rubber on the connection side.
Peel off the backing paper from the shield rubber, and attach it to the frame on the connection
side in order from the top of the rack.
Attach the shield rubber to the front and rear frames of the rack.

Frame
\
\

Shield rubber

4 Align the height of the expansion rack with that of the existing rack.
Line up the side of the expansion rack with the side of the existing rack, and then adjust the
expansion rack feet to align the expansion rack height with that of the existing rack.

98



5 Attach the Quake Proof Stabilizer kit components to the front, side, and rear
of the expansion rack.
Attach the front and rear Quake Proof Stabilizer kit components of the expansion rack and
the side stabilizer previously removed from the existing rack to the expansion rack. Use the
bolts attached to the Quake Proof Stabilizer kit components and those removed from the
existing rack. At this stage, tighten the bolts only temporarily. They will need to be
tightened firmly after the mounting fixtures are attached.

The front and rear Quake Proof Stabilizer kit components each have three bolt holes. On
each side, the bolt for the one closest to the existing rack will be tightened together with the
mounting fixture later. So, leave that bolt unapplied for now.

(See the following page.)

Bolts that secure
the Quake Proof Stabilizer kit
components

Bolts that secure
the Quake Proof Stabilizer kit
components

3 Rack Configuration and Installation 99



6 Attach the mounting fixtures and fully tighten the bolts securing the Quake

Proof Stabilizer kit components.

Secure the upper mounting fixture with four M12 bolts.

Note: Be careful when working at height on the top cover. Never put your foot on the rack
because it is very dangerous.

Attach the two lower mounting fixtures, one on the lower front and one on the lower rear of

the rack, each with two M8 bolts.

Use the M8 bolts used for the Quake Proof Stabilizer kit. If you are not using the Quake

Proof Stabilizer kit, use the bolts that come with the connection kit.

Note: When the Quake Proof Stabilizer kit components are attached, some of the M8 bolts of
the Quake Proof Stabilizer kit will not be required and, therefore, some of the bolts that
come with the connection kit will remain unused.

Fully tighten the bolts that were temporarily tightened.

Upper mounting fixture M12 bolt

\

M8 bolt Lower mounting fixtur

100



7 Mount the side cover on the expansion rack.
Lastly, mount the side cover, which was removed from the existing rack, with the M6 screws,
which were also removed from the existing rack. This completes the rack-connection

procedure.

Side cover

M6 screw

3 Rack Configuration and Installation 101



4  Handling the Rack after Installation

This section explains how to handle the rack after installation.

4.1 Cage nut Insertion and Removal Procedures

411 Insertion

1 Install the cage nut from the inside of the rack. Insert one edge of the cage

nut into the cage nut hole of the rack.
The following figure shows the case where the edge of the cage nut is inserted into the lower

' ]
q

Cage nut tool

[appearance)

Cage nut

2 From the outside of the rack, insert the tip of the cage nut tool into the hole
that has the installed cage nut, and snap the other edge of the cage nut into

the hole.

Direction of edge of the cage
nut tool

Cage nut tool

102



3 Pull on the cage nut tool to lock the cage nut in position.

Press the cage nut
to the insertion direction
(indicated by the arrow).

-

Tl'{

- Pull on the cage nut tool =

== (to the direction indicated
by the arrow).

St ————

41.2 Removal

/A CAUTION

Injury Before pushing down on the tool or standard screwdriver, confirm that the tip of
the tool or standard screwdriver is completely inserted between the edge of the
cage and the mounting flange. If the tip is inserted incompletely, the edge of the
tool or standard screwdriver may slip off, leading to potential injury.

/A CAUTION

Secure the cage nut such as with adhesive tape to prevent it from falling into the
A rack. When holding the cage nut between your fingertips, be sure to grasp its left
and right sides.

H Procedure using the cage nut tool

1 Insert the tip of the cage nut tool between the cage and the mounting
flange, and then push the on the edge of the cage.

Pushing
direction

Location of holding
the cage nut tool

hJ

Tip of the cage nut tool

4 Handling the Rack after Installation

103



/A CAUTION

Be sure not to place any finger anywhere past the points indicated. Otherwise,
A the finger may strike the rack when you push on the cage, which may lead to
injury.

2 Push down on the cage nut tool to extract the edge of the cage.
Be careful not to drop the cage nut.

PPOINT

» Keep the tool in a safe and convenient location because it will be required when
the system is expanded or relocated in the future.

H Procedure using a standard screwdriver

/A CAUTION

Secure the cage nut such as with adhesive tape to prevent it from falling into the
A rack. When holding the cage nut between your fingertips, be sure to grasp its left
and right sides.

104



1 Insert the tip of a standard screwdriver between the edge of the cage and
the mounting flange, and then press the edge of the cage.

\

Standard screwdriver

2 Push down on the standard screwdriver to remove the cage nut.

-
JR 1Y

4 Handling the Rack after Installation 105



4.2 Changing the Position of the Door Rotation Axis

The position of the door rotation axis can be changed from the position at shipment. At the time of
shipment, the front door turns on the left axis, and the rear door turns on the right axis.

Changing the position of the rotation axis involves the repetitive action of removing parts and
reinstalling them at different locations. Work carefully to avoid causing deformation, breakage, or
loss of parts during the removal and reinstallation of parts.

PPOINT

» Removed parts are all reused. No excess parts should be left over. Note that the
rack is supplied with no spare parts. Removing and installing some parts will
require certain degrees of strength. Work carefully.

General tools such as Phillips screwdrivers (No. 2 bit), standard screwdrivers, etc., are required for
the following operations.

4.2.1 Changing the position of the rotation axis of the front door

1 Remove the door from the rack.
Open the door, loosen the lower screws on each of the upper and lower hinge sets, and then
pull down the lower hinges. Use a Phillips screwdriver to loosen the screws.

PPOINT

»  Just loosen the screws. You do not need to remove them.

106



2 Remove the M5 hexagon head screws, and remove the stopper wire.

PPOINT.

»  The removed screws and wire will be used later. Keep them in a safe and
convenient location.

Lift up the entire door to remove the door. Be careful not to get your fingers caught in the
gap between the door and the rack.

M5 hexagon head screws

Screw securing the lower hinge Lower hinge
(two locations: upper and lower)

4 Handling the Rack after Installation 107



3 Remove the brackets from the rack.
Remove the M5 screws to remove the upper and lower hinge assemblies. The hinge spacer
attached to each hinge assembly is removed together with it.
Remove the M5 flat head screws to remove rod receiving brackets (upper, center, and lower).

Hinge spacer

1] (]2
11| [% N Rod receiving bracke
gi I
|

(=
<
@

Hinge assembl
M5 screw 9 y

(Two locations: upper and lower)

M5 flat head screws
(three screws: upper, center, and lower)

108



4 Install the removed brackets in the rack.

Install the brackets,
standard side.

which were removed in step 3, on the side horizontally opposite the

Secure the hinge assemblies with M5 screws and the rod receiving brackets with M5 flat head

SCrews.

Each screw is a self-tapping screw, which requires a certain degree of strength to tighten.
Confirm that the hinge assemblies and rod receiving brackets are installed correctly as shown

in "Normal state after installation."

Rod receiving bracket

Side cover
)

(Three locations:
upper, center, lower)

Side cover

(Normal state after insta

Hinge assembly

™ 'Q 1.
.‘/‘\‘ . I ~
W ST
D | :

—
e

- =

(Two locations:
upper and lower) M5 screw

il
W

M5 flat head screw

@ﬁ@ﬁa
SRS

L]

N
(Normal state after installation)

llation)

4 Handling the Rack after Installation

109



5 Remove the door handle (with rods) and the Fujitsu logo from the door.
Push the standard screwdriver horizontally against each of the upper and lower rod
supporters to remove them.

PPOINT

»  The upper rod may fall on you. Work carefully.

Remove the upper and lower M5 screws securing the door handle.

Remove the door handle together with the rods from the door.

Remove the M4 screw to remove the Fujitsu logo. Place your hand on the Fujitsu logo while
removing the M4 screw, to prevent the Fujitsu logo from falling.

Rod
>
-
— Fujitsu
logo
/ / o
Standard  Rod supporter
screwdriver (two locations:
upper and lower) \
M4 screw
Door handle
s

M5 screw

Rod

110



6 Reassemble the rod assembly for the door handle.
Remove the M3 bind head screw securing the rod to the door handle, and then remove the
rod. (The spacer is removed together with it.)

PPOINT

»  Be careful not to lose the spacer.

While holding the upper (short) rod with the curved end facing the left, secure the rod
together with the spacer to the right side of the handle with the M3 bind head screw.

PPOINT
»  The upper and lower rods are different in length. The upper rod is shorter than the
lower rod.
./,_.\‘\ o
/ - H
' <. _/\ u

Upper rod (short) Upper rod (short) A

M3 bind
head screw

=

Spacer

L Lower rod (long)

4 Handling the Rack after Installation 111



7 Install the door handle and rods.
Before starting this work, turn the door upside down.
Insert the assembly of the door handle and rods from the front of the door in such a way that
the upper (short) rod will be on top.
Secure the door handle with the M5 screws.
Secure the upper and lower rods with the rod supporters.

Door handle  Door

2}
ﬁ‘;_’

Upper rod
(short)

Rod
NI
2 —>
" AN Rod supporter  (Normal state
i after installation)
(Upper and lower supporters)

M5 screw

Door handle

112



8 Attach the Fuijitsu logo.
Secure the Fujitsu logo using an M4 screw from the rear of the door.
The standard location for the logo is 103 mm from the left side and 122 mm from the top.

M4 screw

Fujitsu logo

122

103

4 Handling the Rack after Installation 113



9 Attach the stopper wire to the door and adjust the upper and lower hinge
set positions.
Attach the stopper wire to the door and temporarily tighten the M5 hexagon head screw. This
screw will be fully tightened when the wire is attached to the rack.
Adjust the hinge positions. (The upper hinge set component has been left loose since the
door was removed.) Lower the upper hinge set component as far as it will go and then
tighten the retaining screw. Fully tighten the screw while taking care not to tilt the hinge.

PPOINT

»  Tighten the retaining screws for the upper hinge set component while pressing
down on it in the direction of the lower hinge set component.

Loosen the retaining screws of the lower hinge set component and then lower the component
as far as it will go. The retaining screws of the lower hinge set component will be fully
tightened after the door is mounted on the rack. For now, tighten it only temporarily.

Stopper wire
\

/
M5 hexagon head screw

Upper hinge set component
(view from the front of the door)

\

~

4.
]

=
E
Ny
Hinge retaining screw  Full tightening Lower hinge  Hinge set
N— — _ set component
View from the rear of the door (Two locations: upper and lower)

114



10 Mount the door on the rack and attach the stopper wire.
Mount the door on the rack while inserting the pin of the hinge assembly into the hole of the
upper hinge set component. Insert the pin into the upper and lower hinge set components
together. Be careful not to get your fingers caught in the gap between the door and rack.
Slide the lower hinge set component upward to insert the pin of the hinge assembly, and then
tighten the retaining screw to secure it in position. Visually confirm that the gap between the
hinge assembly and upper hinge set component is the same as that between the hinge
assembly and lower hinge set component.
If they are different, adjust the lower hinge set component or hinge assembly mounting
position.
Secure the stopper wire to the frame with an M5 hexagon head screw, and fully tighten the
screw for the door wire that was temporarily tightened.

PPOINT,

»  Tighten the screws to secure the stopper wire while keeping the door open with
the stopper wire stretched.

M5 hexagon head i
screw Stopper wire

OooOOoOOoOOOo ],

inge assemb

Lo‘ggrrngg?:n?et | __—= Confirm the gap
(Two locations: upper and lower) E

This completes the procedure for changing the position of the rotation axis of the front door.

4 Handling the Rack after Installation 115



4.2.2 Changing the position of the rotation axis of the rear door

1 Remove the door from the rack.

Open the door, loosen the lower screws on each of the upper and lower hinge set components,

and then lower the lower hinge set component. Use a Phillips screwdriver to loosen the
SCrews.

PPOINT

»  Justloosen the screws. You do not need to remove them.

Remove the M5 hexagon head screws, and then remove the stopper wire.

PPOINT

»  The removed screws and wire will be used later. Keep them in a safe and
convenient location.

Lift up the entire door to remove the door. Be careful not to get your fingers caught in the
gap between the door and rack.

Stopper wire

Hinge set

%/
b B /.
b|| | B4 B s
N )| @ ﬂ i
S ‘ 1

/

Screw securing the lower hinge Lower hinge
(two locations: upper and lower)

116



3 Remove the brackets from the rack.
Remove the M5 screws to remove the upper and lower hinge assemblies. The hinge spacer
attached to each hinge assembly is removed together with it.
Remove the M5 flat head screws to remove the rod-receiving brackets (upper, center, and

lower).

Hinge spacer
\

Hinge assembly M5 screw
(Two locations: upper and lower)

Rod receiving bracket

M5 flat head screws
(Three screws: upper, center, and lower)

4 Handling the Rack after Installation 117



4 |Install the removed brackets to the rack.
Install the brackets, which were removed in step 2, on the side horizontally opposite the
standard side.
Secure the hinge assemblies with M5 screws and the rod-receiving brackets with M5 flat

head screws.

Each screw is a self-tapping screw, which requires a certain degree of strength to tighten.
Confirm that the hinge assemblies and rod-receiving brackets are installed correctly as shown
in "Normal state after installation."

Hinge assembly

EASEN

PRSP

M5 screw EI .
(Two locations: {T‘ aN @ Rod-receiving bracket
upper and lower) rl % 1 ’ /
;]i | .\ N L ]
ARES 4 A il
S ot i
. o~ )
\E / ol s@l ﬂj} dl
% ﬁ M5 flat head screw spx
s
N Qﬁ ! (Three locations: upper, center, lower)
T a

(Normal state after installation)

19A0D BpIS

(Normal state after installation)

118



5 Remove the door handle (with rods) from the door.
Insert the standard screwdriver horizontally into each of the upper and lower rod supporters,
and then remove all supporters.

PPOINT

»  The upper rod may fall on you. Work carefully.

Remove the upper and lower M5 screws securing the door handle.
Remove the door handle together with the rods from the door.

Rod

i ]

Rod supporter Standard
(two locations: upper and lower)  screwdriver

I

M5 screw

Rod

4 Handling the Rack after Installation 119



Reassemble the rod assembly for the door handle.

Remove the M3 bind head screw securing the rod to the door handle, and then remove the

rod. (The spacer is removed together with it.)

PPOINT

»  Be careful not to lose the spacer.

While holding the upper (short) rod with the curved end facing the left, use the M3 bind head

screw and the spacer to secure the rod to the right side of the handle.

PPOINT

»  The upper and lower rods are different in length. The upper rod is shorter than the

lower rod.

Upper rod (short)

(Disassemble)

Lower rod (long)

=

Upper rod (short)

(Assemble)

™~ Spacer
" M3 bind 7

head screw :.

Lower rod (long)

i

bl

120




7 Install the door handle and rods.
Before starting this work, turn the door upside down.
Insert the assembly of the door handle and rods from the front of the door in such a way that
the upper (short) rod will be on top.
Secure the door handle with the M5 screws.
Secure the upper and lower rods with the rod supporters.

Door

™ Door handle

Upper rod (short

T

Lower rod (long)

Upper rod (short)

K
N
L G
i
(Normal state Rod supporter
after installation) :
(Upper and lower supporters) J U
A
Door handle [% U
M5 screw

8 Attach the stopper wire to the door and adjust the upper and lower hinge
set component positions.
Attach the stopper wire to the door and temporarily tighten the M5 hexagon head screw. This
screw will be fully tightened when the wire is attached to the rack.
Adjust the hinge positions. (The upper hinge set component has been left loose since the
door was removed.) Lower the upper hinge set component as far as it will go and then E
tighten the retaining screw. Fully tighten the screw while taking care not to tilt the hinge.

4 Handling the Rack after Installation 121



PPOINT

»  Tighten the retaining screws for the upper hinge set component while pressing
down on it in the direction of the lower hinge set component.

Loosen the retaining screws of the lower hinge set component and then lower the component
as far as it will go.

The retaining screws of the lower hinge set component will be fully tightened after the door is
mounted on the rack. For now, tighten it only temporarily.

M5 hexagon head screw

4
Stopper wire

Upper hinge set component
(view from the front of the door)
\

.................. L N |

\
Hinge retaining screw Full tightening ~ Lower hinge Hinge set
set component
— _ (Two locations: upper and lower)

~
View from the rear of the door

122



9 Mount the door on the rack and attach the stopper wire.
Mount the door on the rack while inserting the pin of the hinge assembly into the hole of the
upper hinge set component. Insert the pin into the upper and lower hinge set components
together. Be careful not to get your fingers caught in the gap between the door and rack.
Slide the lower hinge set component upward to insert the pin of the hinge assembly, and then
tighten the retaining screw to secure it in position.
Visually confirm that the gap between the hinge assembly and upper hinge set component is
the same as that between the hinge assembly and lower hinge set component.
If they are different, adjust the lower hinge set component or hinge assembly mounting
position.
Secure the stopper wire to the frame with an MS hexagon head screw, and fully tighten the
screw for the door wire that was temporarily tightened.

PPOINT

»  Tighten the screws to secure the stopper wire while keeping the door open with
the stopper wire stretched.

Changing the position of the rotation axis of the rear door is completed.

Stopper wire M5 hexagon head screw

=

|
ki

Pin of hinge asse

bly

-3

— @O

(Two locations: upper and lower)

Upper hinge

re

aix j%;
i § — Confirm the gap
i AN E
Lower hinge

4 Handling the Rack after Installation 123



4.3 Mounting a General-purpose Table (Fixed Type)

H Confirming components
Confirm that all components have been delivered (see the table below).

General-purpose Table (Fixed Type) Type name: 19R-16TR1
Component name Quantity
Table 1
Rear bracket L 1
Rear bracket R 1
M6 cage nut 8
M6 bolt 4
M6 screw 8
Belt 2
Installation Guide 1

Also, prepare the necessary tools:

+ Phillips screwdrivers (No. 3 bits)

+ Cage nut tool

+ Hexagon wrenches (M6 bolts: Socket size 10)

The procedure for mounting a general-purpose table (fixed type) is as follows:
1. Insert cage nuts.
2. Attach rear brackets.
3. Mounting the table.

4.3.1 Inserting cage nuts

Insert cage nuts into the rack posts (front and rear). For more information on the mounting
procedure, see Section 4.1.1, "Insertion."

1 Open the front door, and insert the M6 cage nuts into the front post of the
rack.
Insert cage nuts into two upper and lower square holes out of three between the location lines.
The mounting locations are as follows: one nut in each of the upper and lower square holes
among the three square holes (height of 1U) at the location line marking the mounting
location of the table. Two nuts on each of the left and right sides make up a total of four nuts.

124



=l

1l

i

Location line

PR

Front door

Open the rear door, and insert the M6 cage nuts into the rear post of the
rack.

The mounting locations are as follows: one nut in each of the upper and lower square holes
among the three square holes (height of 1U) at the location line marking the mounting
location of the table. Two nuts on each of the left and right sides make up a total of four nuts.

AN

Rack post

Location line

Rear door

4 Handling the Rack after Installation 125



PPOINT
»  Align the heights of all attached M6 cage nuts.

4.3.2 Attaching rear brackets and temporarily mounting the
table

1 Using the rear M6 cage nuts that were attached in step 2 according to

Section 4.3.1, "Inserting cage nuts, " temporarily fix the rear brackets R and
L to the rack post.

Use M6 screws to fix the brackets in position.

Rack post

M6 cage nut

'Rear bracket R

poype

M6 screws

[Zi|

1N

1

PPOINT

= In step 2, you will mount the table on rear brackets L and R. Temporarily fix the
rear brackets in position to the extent that the table will not drop down when it is
placed on the rear brackets.

- Carefully follow the installation directions for rear brackets L and R.

126



2 Temporarily mount the table by inserting the hook at the front of the table
into the square hole right above the M6 cage nut that was attached in step
2 according to Section 4.3.1, "Inserting cage nuts."
Place the rear of the table on rear brackets L and R that were attached in step 1.

Table Square hole accommodating the hook

M6 cage nut

3 Confirm that the heights of the left and right square holes into which the
hooks were inserted are the same.

PPOINT

»  Since the table is only provisionally mounted, refrain from placing any loads on it.

4 Handling the Rack after Installation 127



4.3.3 Mounting the table

1 Secure the table to the M6 cage nuts that were attached in step 2 according
to Section 4.3.1, "Inserting cage nuts." Use M6 screws to secure the table
in position.

M6 cage nut

PPOINT
»  Start work after confirming that rear brackets L and R will not fall down when the
table is placed on them.
»  When mounting the table provisionally, ensure that the table is securely mounted
with the front hook fully inserted in the relevant square hole. Also, ensure that the
rear part of the table is securely mounted on rear brackets L and R.
Do not take away the supporting hand until the table is fixed in position.

128



2 Secure the table in position by applying M6 bolts to the first and third screw

holes from the rear of rear brackets L and R.
Table

M6 bolts

M6 screws

Rack post

Rear bracket R
Screw holes of rear bracket R
Table used to secure the table in position
* The same screw hole positions
) on rear bracket L

S

o First screw hole Third screw hole
from rear from rear

Section G-G

PPOINT
»  Secure the table in position while fully pressing rear brackets L and R against the
rack posts (in the direction of arrow A).
»  Secure the table in position while fully pressing rear brackets L and R against the
table so that no gaps appear (in the directions of arrows B and C).
» If you are unable to press against rear brackets L and R adequately, do so after
slightly loosening the M6 screws marked with an asterisk (*).

4 Handling the Rack after Installation 129



3 Fully tighten the M6 screws to secure rear brackets L and R, which were
temporarily fixed in position in step 1 according to Section 4.3.2, " Attaching
rear brackets and temporarily mounting the table," to the rack posts.

M6 screws

4 Confirm that all M6 screws and M6 bolts have been tightened.
Confirm that the table does not occupy the U space under the table.

™\ The bottom of the mounted
f unit must not come
below the location line.

for mounting

another unit
below the table ~

v
‘.é |
ol
i)

TEEED

130



5 Make readjustments as required by loosening the M6 screws that secure
the table to the rack posts.

Rack with the table mounted

4 Handling the Rack after Installation 131



4.4 Mounting a General-purpose Table
(Movable Type)

H Confirming components
Confirm that all components have been delivered (see the table below).

General-purpose Table (Movable Type) Type name: 19R-16TR2
Component name Quantity

Table 1

Rear bracket L 1

Rear bracket R 1

M6 cage nut 8

MS5 cage nut 2
M6 screw 12

Belt 2

Installation Guide 1

Also, prepare the necessary tools:
+ Phillips screwdrivers (No. 3 bit)
+ Cage nut tool

The procedure for mounting a general-purpose table (fixed type) is as follows:
1. Insert cage nuts.
2. Attach rear brackets.
3. Mount the table.

441 Inserting cage nuts

Insert the M5 and M6 cage nuts into the rack posts (front and rear). For more information on the
mounting procedure, see Section 4.1.1, "Insertion."

132



1 Open the front door, and insert the M6 cage nuts into the front post of the
rack.

Insert the M5 cage nuts into the center square hole among the three square holes (height of
1U) at the location line marking the mounting location of the table. One nut on each of the
left and right sides makes up a total of two nuts.

Insert the M6 cage nuts into the upper and lower square holes among the three square holes
(height of 1U) at the location line marking the mounting location of the table. Two nuts on
each of the left and right sides make up a total of four nuts.

[/

M6 cage nut

=

/1]

id

Location line /

M5 cage nut

izl

Rack post

Il

[

wa

Front door

4 Handling the Rack after Installation 133



2 Open the rear door, and insert the M6 cage nuts into the rear post of the

rack.
Insert M6 cage nuts into two upper and lower square holes out of three between location lines

on the rack post. Two nuts on each of the left and right sides make up a total of four nuts.

AN

Rack post
Rackpost

|

\

M6 cage nut

J
0
0
i
I
0
A

| —

Location line

Rear door

PPOINT
»  Align the heights of all attached M6 cage nuts.
»  Attach the M5 cage nuts to only the front posts of the rack, not to the rear posts.

134



4.4.2 Attaching rear brackets and temporarily mounting the
table

1 Using the rear M6 cage nuts that were attached in step 2 according to
Section 4.4.1, "Inserting cage nuts," temporarily affix rear bracket L to the
mounting position adjustment bracket and rear bracket R to the rack post.

Use M6 screws to fix the brackets in position.

Rack post

M6 cage nut

Rear bracket R

Rack post

M6 cage nut

Rear bracket L

M6 screw

PPOINT

» In step 2, you will mount the table on rear brackets L and R.
Temporarily fix the rear brackets in position to the extent that the table will not drop
down when it is placed on the rear brackets.

2 Confirm that front brackets L and R, being held in position by the simple
retainer mechanism of the slide rails, do not move.

4 Handling the Rack after Installation

135



PPOINT
»  Front brackets L and R are part of the table.

3 Insert the hooks at the front of the front brackets L and R into the square
holes right above the M6 cage nuts that were attached in step 2 according

to Section 4.4.1, "Inserting cage nuts."
Place the rear of the table on rear brackets L and R that were attached in step 1.

Hook at the front
Square hole
of rear bracket accommodating the hook

Front bracket R

M6 cage nut

M5 cage nut

4 Confirm that the heights of the left and right square holes into which the
hooks were inserted are the same.

PPOINT

»  Since the table is only provisionally mounted, refrain from placing any loads on it.

136



4.4.3 Mounting the table

1 Secure the table to the M6 cage nuts that were attached in step 2 according
to Section 4.4.1, "Inserting cage nuts." Use M6 screws to secure the table
in position.

M6 cage nut

Hook of the table

Rear bracket L

Rear bracket R

Front bracket R

PPOINT
>

The simple retainer mechanism is engaged when the slide rails are in normally
stored state (horizontal state). However, if the table rear is positioned facing
downward, the simple retainer mechanism is released and the slide rails may fly
out. Be careful.

Work on mounting the table in such a way that the table rear does not face
downward.

Start work after confirming that front brackets L and R are held by the table with
the simple retainer mechanism of the slide rails and do not move.

The slide rails and front brackets L and R are assembled with the table before
shipment.

Start work after confirming that rear brackets L and R will not fall down when the
table is placed on them.

When mounting the table provisionally, ensure that the table is securely mounted
with the front hook fully inserted in the relevant square hole. Also, ensure that the
rear part of the table is securely mounted on rear brackets L and R.

Do not stop supporting the table with your hand until the table is securely fixed in
position.

2 Draw out the table about 185 mm (until the screw holes for securing rear
brackets L and R are visible).
Some strength is needed to draw out the table because the simple retainer mechanism of the
slide rails is engaged.

4 Handling the Rack after Installation

137



3 Affix rear bracket L to front bracket L, and affix rear bracket R to front
bracket R. Secure them by applying M6 screws to the second screw hole
from the rear on the lower side and the second screw hole from the rear on
the upper side. (See Section G-G.)

M6 screws

M6 screws

Rack post

Rear bracket L

Front bracket R

Table
Screw holes of rear bracket R
Rear bracket R used to secure the table in position

*The same screw hole
positions on rear bracket L

[} [@m—e
—— o
= Second screw hole from

Rear side position the rear on the upper side
of table put awa Second screw hole from

the rear on the lower side

Drawing out the table about 185 mm
Section G-G

PPOINT

»  Secure the table in position while fully pressing rear brackets L and R against the
rack posts (in the direction of arrow A).

»  Secure the table in position while fully pressing rear bracket L against front
bracket L and rear bracket R to front bracket R so that no gaps appear (in the
directions of arrows B and C).

»  If you are unable to press against rear brackets L and R adequately, do so after
slightly loosening the M6 screws marked with an asterisk (*).

»  The table can be drawn out about 185 mm (until the screw holes for securing rear
brackets L and R are visible). Do not draw it out too much (see section G-G).

4 Put away the table that was drawn out in step 2 and engage the simple
retainer mechanism of the slide rails.

138



5 Fully tighten the M6 screws to secure rear brackets L and R, which were
temporarily fixed in position in step 1 according to Section 4.4.2, "Attaching
rear brackets and temporarily mounting the table," to the rack posts.

M6 screws

Rack post

6 Confirm that all M6 screws have been tightened.
Tighten the panel fastener to secure the table in position.
Confirm that the table does not occupy the U space under the table.

Table Panel fastener

The bottom
of the mounted unit

must not come below
the location line.

4 Handling the Rack after Installation 139



7 Make readjustments as required by loosening the M6 screws that secure
the table to the rack posts.

Rack with the table mounted

140



4.5 Attaching Cable Holders

Attach the front (19R-17CM1) and rear (19R-17CM2) cable holders.

H Confirming components
Confirm that all components have been delivered (see the table below).

Product name Type name Component and quantity
Cable holder (front) 19R-17CM1 | Cable holder (front) x 1, M5 screw x 1
Cable holder (rear) 19R-17CM2 | Cable holder (rear) x 1, M5 screw x 1

Also, prepare the necessary tools:
+ Phillips screwdriver (No. 2 bit)

4 Handling the Rack after Installation

141



4.5.1 Attaching cable holders

1 Secure the front or rear cable holder to the desired hole on the frame with
the M5 screw, which is supplied with the rack. Use a Phillips screwdriver to
tighten the M5 screw. The screw is a self-tapping screw, which needs to
cut its own threads as it is screwed into its hole. For this reason, tightening
the screw requires a certain degree of strength.

(Front)

Front cable holder Phillips screwdriver

M5 screw Frame
a N
L 3
N 5
\\\ o \\\ y 0y
& o “\.Qq i
o d- N
s | i s o
~3 . Iy
4 ey
TN ) av N
/\/ Pt fj’ N Iy
OEgl: IS
\
Phillips screwdriver Rear cable holder

142



4.6 Mounting Blank Panels

There are two types of blank panels.

+ Fixing screw type

+ One-touch type

These two kinds of blank panels can exist together in one rack.

4.6.1 Fixing screw type

H Confirming components

Confirm that all components have been delivered (see the table below).

Product name Type name Component and quantity
1U blank panel 19R-16BP1 1U blank panel x 1, M6 cage nut x 2, M6 screw x 2
2U blank panel 19R-16BP2 2U blank panel x 1, M6 cage nut x 4, M6 screw x 4
3U blank panel 19R-16BP3 3U blank panel x 1, M6 cage nut x 4, M6 screw x 4

Also, prepare the necessary tools:

+ Phillips screwdriver (No. 3 bit)
+ Cage nut tool

H Mounting blank panels

1 Attach the cage nuts to the front left and right rack posts from the rear side.
Each rack post has three square holes per 1U space. According to the size of blank panel,
attach cage nuts to the following positions:

+ 1U: Two center holes on the left and right at 1U
+ 2U: One center hole each at 1U and 2U, four in total on the left and right
+ 3U: One center hole each at 1U and 3U, four in total on the left and right

2 Secure the blank panel with M6 screws.

Secure the blank panels with screws through the holes corresponding to the cage nuts
attached in step 1.

Rack posts (front)

Cage nuts

Blank panel (1U)
Blank panel (2U)

Blank panel (3U)

Screws

4 Handling the Rack after Installation

143



PPOINT
»  The figure shows a general representation of 1U, 2U, and 3U blank panels. In
actual work, select and mount the appropriate size of blank panel according to the

available space.

4.6.2 One-touch type

H Confirming components
Confirm that all components have been delivered (see the table below).

Product name Type name Component and quantity
1U blank panel 19R-16BP11 | 1U blank panel x 1
2U blank panel 19R-16BP21 | 2U blank panel x 1
3U blank panel 19R-16BP31 | 3U blank panel x 1

B Mounting blank panels

1 Attach the blank panels to the front left and right rack posts from the front.
Each rack post has three square holes per 1U space. Attach fitting pins at the following
locations according to the size of the blank panel:

+ 1U: Two center holes on the left and right at 1U
+ 2U: Two lower holes on the left and right at 2U
+ 3U: Two center holes on the left and right at 2U

X Blank panel (1U)
Blank panel (2U)

»— Upper hole
Center hole
Lower hole

Blank panel (3U)

Fitting pin

PPOINT
»  The figure shows a general representation of 1U, 2U, and 3U blank panels. In
actual work, select and mount the appropriate size of blank panel according to the

available space.

144



4.7  Attaching the Side Cable Duct

The procedure for attaching the side cable duct to the rack is shown below.

PPOINT

»  Be sure not to lose, deform, or break the supplied components, since you may
have to remove and attach the duct again.
The supplied screws for securing the duct are self-tapping screws. Each screw
requires a certain degree of strength to tighten since it cuts its own thread as it is
screwed into its hole.
The inside of the duct is separated into three sections. When laying many cables,
divide the cables evenly into each section.
- The maximum number of LAN cables

(about 5 mm in diameter) per duct is 60 (20 per section).

1 Confirm that all the components listed below are ready, and prepare the
necessary tool described below.
Confirm that all components have been delivered (see the table below).

Side Cable Ducts (Movable Type)
Type name: 19R-17SD1

Component name Quantity
Side cable duct 1
Bracket 1
Wire panel 1
Cable protection cover 4
MS screw 4
Installation procedure 1

Also, prepare the necessary tools:
+ Phillips screwdrivers (No. 2 bit)

4 Handling the Rack after Installation 145



The following figures in this procedure show installation of the side cable duct to the upper left part
of the rack. For installation at another location, see "Bracket mounting holes" on page 147.

2 Remove the rear cable holder at the installation location for the side cable
duct.

(Rear side of rack)

S |

Rear cable holder
M5 screw
>

3 Affix the four cable protection covers along the edges of the angle brackets
where the side cable duct will be installed.
To affix a cover, remove it from the adhesive backing, and fold it into a U shape as shown in
the figure below.

Edges (Rear of rack)
(4 places) . T
" )
Bl
3
|:'> : 5
Al
‘ S /
i Cable protection cover
Bl
<Before the covers are affixed> <After the covers are affixed>

146



4 Insert the bracket into the rack from the rear, with its mounting guide placed
over the horizontal frame of the rack.
Then, secure the bracket to the rack frame at two places with the supplied M5 screws.

*  Different pairs of holes may be used to secure the bracket, depending on the installation
location of the side cable duct. See the table and figures below.

Bracket

Mounting
guide

ol

(Rear of rack)

Horizontal
frame

M5 screws

4 Handling the Rack after Installation

147



Bracket mounting holes
Select the mounting holes in the bracket and horizontal frame as follows, according to the location of
the side cable duct.

Side cable duct location Horizontal frame holes Bracket holes
Upper left a A
Lower left b B
Upper right c B
Lower right d A

Bracket

s>t A

E 5o e
i ] i (@) © i
(Upper left) i (Up ht) | \
pperleft) i pper right
it Ao I,
1 o |- A (
i =" OEE
] i ) . o
S ! L
i 4 {
!
[
S i o
E e =t
| 30 o <
| i | = L
M i IR - -
(Lowerleft) i  (Lawer right) \"n Sl /‘ el
i | i
i | 4
0 i ‘ | (®) @ {
0 1} o £
= | TS iy
B 9'& A 4
A-Across section: B-B cross section:
(Front of rack) installation on the left side installation on the right side

148



5 Remove the front cable holder at the installation location for the side cable
duct.

(Front side of rack)

=

Front cable holder &

N[

Hl| ~ M5 screw

mty gy Ry R

6 Remove the cover plate where the side cable duct will be installed.

(Front of rack)

Cover plate

M5 screw

4 Handling the Rack after Installation 149



7 Insert the side cable duct into the bracket from the front of the rack. Then,
secure the rear of the side cable duct to the bracket at two places with the
supplied M5 screws.

PPOINT

» Be sure to insert the side cable duct straight in. If it is moved slightly to the right or
left during insertion, it may hit the bracket edge, preventing its insertion. If it hits
the bracket edge, pull it out once and reinsert it.

(Front of rack) (Rear of rack)

Bracket

Side cable duct

N\

] 1 :
a4 M5 screws \%

8 Attach the rear cable holder removed in step 2, and secure it with its one
screw.

(Rear side of rack)

Rear cable holder

M5 screw

L~

| 3

150



9 Fit the wire panel over the rear of the side cable duct, and secure it with the
two screws removed in step 6.

(Front of rack)

Wire panel

M5 screws

Side cable duct |

10 Attach the front cable holder removed in step 5, and secure it with its one
screw.

(Front side of rack)

: M5 screw
Front cable holder

AN

4 Handling the Rack after Installation 151






194 VFS5v9 ETIL 1740 BiRERAZ
19-inch rack Model 1740 User’s Guide
(19R-174A1)

(19R-174B1)

(19R-174A2)

(19R-174B2)

C120-E557-02XA

F#4TH 2010&8A
xTEE SBrEsAstt

Issued on  August, 2010
Issued by FUJITSU LIMITED

Printed in Japan

@ KEDONEIL, WEDOT-OFEANEK L LICERET L LRHY 77,

@ AEFEH SN2 T — F OMANTERK T 5 | 85 =F DFFariEd L O Do
HRIOREFIZOWTIE, YHEZz0oBRZAVERA,

@ MR AL L £,

.(%T ELTAIE, B EZ W LET,
The contents of this manual may be revised without prior notice.

+ Fujitsu assumes no liability for damages to third party copyrights or other rights
arising from the use of any information in this manual.

* No part of this manual may be reproduced in any form without the prior written
permission of Fujitsu.

* Any manual which has missing pages or which is incorrectly collated will be
replaced.



[o®)
FUJITSU



	表表紙
	19インチラックモデル1740 取扱説明書 (19R-174A1)(19R-174B1)(19R-174A2)(19R-174B2)
	はじめに
	本書の表記
	改版記録表
	目次
	1 概要
	1.1 ラインナップ
	1.2 主な特長

	2 ラック設置・運用上のご注意
	2.1 設置場所に関する注意
	2.2 搬入時の留意事項
	2.3 設置・運用時の留意事項

	3 ラックの構成と設置
	3.1 構成
	3.2 フロントドアの開き方
	3.3 リヤドアの開き方
	3.4 ラックの設置
	3.5 ラックの連結

	4 ラック設置後の取扱いについて
	4.1 ケージナット取付け/取外手順
	4.2 扉回転軸位置の変更手順
	4.3 汎用テーブル（固定式）の取付け
	4.4 汎用テーブル（可動式）の取付け
	4.5 ケーブルホルダーの取付け手順
	4.6 ブランクパネルの取付け手順
	4.7 サイドケーブルダクトの取付け手順


	19-inch Rack Model 1740 User's Guide (19R-174A1)(19R-174B1)(19R-174A2)(19R-174B2)
	Before Reading This Manual
	Remarks
	Revision History
	Contents
	1 Overview
	1.1 Specifications
	1.2 Main Features

	2 Precautions on Rack Installation and Operation
	2.1 Installation Site Precautions
	2.2 Precautions during Transportation
	2.3 Precautions for Installation and Operation

	3 Rack Configuration and Installation
	3.1 Configuration
	3.2 Opening the Front Door
	3.3 Opening the Rear Door
	3.4 Installing the Rack
	3.5 Connecting Racks

	4 Handling the Rack after Installation
	4.1 Cage nut Insertion and Removal Procedures
	4.2 Changing the Position of the Door Rotation Axis
	4.3 Mounting a General-purpose Table (Fixed Type)
	4.4 Mounting a General-purpose Table (Movable Type)
	4.5 Attaching Cable Holders
	4.6 Mounting Blank Panels
	4.7 Attaching the Side Cable Duct


	裏表紙



